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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
1.2 15.203 Antenna Requirement PASS 15.203
- 15.207 AC Power-line Conducted Emissions Not Required 15.207
3.1 15.503 UWB Bandwidth PASS = 500MHz
Technical requirements for .
- 15.519(a)(1 Not Required 15.519(a)(1
@) Hand Held UWB systems g @)
3.2 15.519(e) Peak Power Measurement PASS < 0 dBm/50MHz
UWB Emissions:
15.519(c)
15.519(c) . . GPS Emissions:
3.3 Radiated Emissions PASS
/15.519(d) 15.519(d)
Digital Emissions:
15.209

Note: This is a variant report by turning on UWB Antenna Tx function via Software version. All the
test cases were performed on original report which can be referred to Sporton Report Number
FR121931-04J. Based on the original report, the test cases were verified.

Declaration of Conformity:

measurement uncertainty is include in test results.

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if

2. The measurement uncertainty please refer to this report "Measurement Uncertainty”.

Comments and Explanations:

who shall take full responsibility for the authenticity.

The product specifications of the EUT presented in the report are declared by the manufacturer

Reviewed by: William Chen
Report Producer: Lucy Wu
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment

Phone

FCCID

A4RG8VOU

EUT supports Radios application

WPC/WPT/UWB

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80/VHT 160
WLAN 11ax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

SIN Performed Test Iltem
16011FDEEOOQO9P Equivalent Isotropic Radiated Power
16011FDEEOOQO9P Radiated Spurious Emission

1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Channel Number &
Tx/Rx Frequency Range

CHO5: 6489.6 MHz
CHO09: 7987.2 MHz

Antenna Type

<UWB Ant.1>: Patch Antenna
<UWB Ant.2>: Patch Antenna
<UWB Ant.3>: ILA Antenna

Antenna Gain

<UWB Ant.1>:
CHO5: -0.27 dBi
<UWB Ant.2>:
CHO09: 3.46 dBi
<UWB Ant.3>:
CHO5: 2.78 dBi
CHO09: 2.84 dBi

Type of Modulation

BPM-BPSK

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS/

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and
Explanations in report summary.

: 50f 116
: Jun. 29, 2022
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1.3 Type of EUT

Operational Condition

EUT Power Type ‘ Battery

Type of EUT

B | Stand-alone

[J |Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:

[J |Plug-in radio (EUT intended for a variety of host systems)

Host System - Brand Name / Model No.:

J | Other:

1.4 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR FCC Part 15

¢ ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site vO1r01

Remark: The TAF code is not including all the FCC KDB listed without accreditation.
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1.5 Testing Location Information

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Condition Test Site No. Test Engineer Test Environment Test Date
. ) JC Liang and 19~21 °C May 23, 2022~
Radiated 03CH20-HY Bill Chang 65~69 % May 25, 2022

1.6 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Iltems Uncertainty Remark
Radiated Emission (30MHz ~ 1000MHZz) 5.90 dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 5.20 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 5.70 dB Confidence levels of 95%

TEL : 886-3-327-0868 Page Number 1 7 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
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2 Test Configuration of EUT
2.1 Test Mode

Test Configuration

Mode UWB Antenna | UWB Channel | preamble cidx | rx_sts_mode | packet_length
1 1 5 9 0 125
2 1 5 9 1 125
3 1 5 9 3 0
4 1 5 10 0 125
5 1 5 10 1 125
6 1 5 10 3 0
7 1 5 11 0 125
8 1 5 11 1 125
9 1 5 11 3 0
10 1 5 12 0 125
11 1 5 12 1 125
12 1 5 12 3 0
13 2 9 9 0 125
14 2 9 9 1 125
15 2 9 9 3 0
16 2 9 10 0 125
17 2 9 10 1 125
18 2 9 10 3 0
19 2 9 11 0 125
20 2 9 11 1 125
21 2 9 11 3 0
22 2 9 12 0 125
23 2 9 12 1 125
24 2 9 12 3 0
TEL : 886-3-327-0868 Page Number : 8 of 116
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Test Configuration

Mode UWB Antenna | UWB Channel | preamble cidx | rx_sts_mode | packet length
25 3 5 9 0 125
26 3 5 9 1 125
27 3 5 9 3 0
28 3 5 10 0 125
29 3 5 10 1 125
30 3 5 10 3 0
31 3 5 11 0 125
32 3 5 11 1 125
33 3 5 11 3 0
34 3 5 12 0 125
35 3 5 12 1 125
36 3 5 12 3 0
37 3 9 9 0 125
38 3 9 9 1 125
39 3 9 9 3 0
40 3 9 10 0 125
41 3 9 10 1 125
42 3 9 10 3 0
43 3 9 11 0 125
44 3 9 11 1 125
45 3 9 11 3 0
46 3 9 12 0 125
47 3 9 12 1 125
48 3 9 12 3 0

TEL : 886-3-327-0868 Page Number 1 9 of 116
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Power Measurement, Radiated Emissions
Test Condition Radiated measurement
Operating Mode CTX
1 Standalone Mode

Mode 1 configuration was tested and found to be the worst case and measured during the test.
Operating Mode > 1GHz CTX

X Plane Y Plane Z Plane
Orthogonal Planes of EUT ”
Worst Plane of Ant. 1_CHO05 \%
Worst Plane of Ant. 2_CHO09 \%
Worst Plane of Ant. 3_CHO05 \%
Worst Plane of Ant. 3_CHO09 \%

Remark: The measured emission level of the EUT was maximized by rotating the EUT on a turntable,
adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna orientation,
following C63.10 exploratory test procedures and find as worst plane, and recorded in this report.

2.3 Test Setup Diagram

Test Setup Diagram - Radiated Test

EUT

TEL : 886-3-327-0868 Page Number : 10 of 116
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3 Transmitter Test Result
3.1 UWB bandwidth
3.1.1 UWB bandwidth Limit

UWB bandwidth Limit
UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(f,—f.)/ (fy + f.)

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

m  For the UWB bandwidth shall be measured using one of the options below:
m  Refer as ANSI C63.10, clause 6.9.2 and clause 10.1 for UWB bandwidth testing.

3.1.4 Test Setup

UWB Bandwidth - Test Distance: 3m

RX Antenna

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 11 of 116
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3.1.5 Test Result of UWB Bandwidth

S Fe Fu UWB Bandwidth Bandwidth limit el Pol
(MH2) (MHz) (MHz2) (MHz2) [HV]

1 6307 6823 516 =500 Pass \Y

2 6306 6819 513 =500 Pass \%

3 6300 6810 510 =500 Pass \%

4 6318 6819 501 =500 Pass \%

5 6318 6833 515 =500 Pass \%

6 6271 6828 557 =500 Pass \%

7 6302 6816 514 =500 Pass \%

8 6273 6809 536 =500 Pass \Y

9 6302 6812 510 2500 Pass \%

10 6308 6812 504 =500 Pass \Y

11 6311 6813 502 =500 Pass \%

12 6261 6794 533 = 500 Pass \%

13 7720 8234 514 =500 Pass H

14 7706 8237 531 =500 Pass H

15 7706 8237 531 =500 Pass H

16 7717 8227 510 =500 Pass H

17 7706 8237 531 =500 Pass H

18 7728 8237 509 =500 Pass H

19 7723 8231 508 =500 Pass H

20 7706 8238 532 =500 Pass H

21 7706 8237 531 =500 Pass H

22 7706 8215 509 = 500 Pass H

23 7707 8237 530 = 500 Pass H

24 7701 8239 538 =500 Pass H

TEL : 886-3-327-0868 Page Number 1 12 of 116
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oy Fo Fy UWB Bandwidth Bandwidth limit S Pol
(MH2) (MH2) (MH2) (MH2) [HV]

25 6222 6742 520 = 500 Pass H

26 6209 6741 532 = 500 Pass H

27 6226 6740 514 2500 Pass H

28 6220 6759 539 2500 Pass H

29 6209 6739 530 2500 Pass H

30 6228 6739 511 2500 Pass H

31 6225 6751 526 2500 Pass H

32 6223 6771 548 2500 Pass H

33 6226 6756 530 = 500 Pass H

34 6126 6844 718 = 500 Pass H

35 6230 6740 510 = 500 Pass H

36 6224 6741 517 = 500 Pass H

37 7735 8251 516 = 500 Pass H

38 7729 8268 539 = 500 Pass H

39 7737 8268 531 2500 Pass H

40 7741 8257 516 2 500 Pass H

41 7737 8268 531 =500 Pass H

42 7738 8261 523 =500 Pass H

43 7732 8252 520 =500 Pass H

44 7737 8268 531 =500 Pass H

45 7738 8268 530 = 500 Pass H

46 7671 8340 669 = 500 Pass H

47 7738 8268 530 = 500 Pass H

48 7737 8255 518 = 500 Pass H

TEL : 886-3-327-0868 Page Number 1 13 of 116
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_UWB Bandwidth

Mode 1: cidx-9 sts-0 packet length-125

Mode 2: cidx-9 sts-1 packet length-125

Date: 2022.05-23

92|
8511
784

643

PR o It s

TR

225
214
143
74
000 6100,
Site
Condition
Projacct
EUT
Channel
cidx
sts_mode
packet_length
power_hex
P6 Delay
Freq
iz
1 6307.00
2 6496.00
3 6823.00

6200, 6300 6400 6500 6600 6700, 6800 6900 7000
Frequency (MHz)

:03CH20-HY

+3m 9120b_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

4

1CHS

9

0

1125

:0x3f3343f

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
dBuV/m B dBuV/m dBUV dB/m  dB  dB  cm  deg
48.47 37.59 34.33 14.39 37.84 Peak
58.18 46.27 35.08 14.58 37.75 Peak
48.24 35.55 35.81 14.97 38.09 Peak

Date: 2022.05-23

929
857
785
714
643 5
574
w ™ A
AR sttt vl
429
357
225
214
143
74
000 G100 6200 6300 6400 6500 6600 G700  G800. 6900 7000
Frequency (MHz)
Site +03CH20-HY
Condition +3m 9120D_02294_1110622 VERTICAL
+ RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec
Projacct +121931-20
EUT 134
Channel 1 CHS
cidx 9
sts_mode B!
packet_length 1125
power_hex :0xafafa44f
P6 Delay

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor

Wz dBuV/m dBw ~ dB/m  dB  dB  cm deg

1 6306.00 49.97
2 6496.00 59.51
3 6819.00 49.80

39.11 34.32 14.38 37.84
47.60 35.08 14.58 37.75
37.09 35.82 14.97 38.08

Remark

Mode 3: cidx-9_sts-3 packet length-0

Mode 4: cidx-10_sts-0_packet length-125

Date: 2022.05.23

[

et 5

Lpohvoret

000 6100,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6300.00

2 6520.00
3 6810.00

5200, 6300 6400 6500,
Frequency (MHz)

:03CH20-HY

+3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec

:121931-20

44

CHS

9

:3

0
+0xafafadaf

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@V dB/m 8 a8 cm deg

38.47 34.30 14.38 37.84
47.17 35.22 14.59 37.77
37.55 35.86 14.95 38.07

600, 6700 6800 6900, 7000

924

54 e i, s

oy
P
357
285
214
143
74
000 6100, 6200 6300 6400, G0 6700 6800 6900 7000
Froquency (Miz)
site $03CH20-HY
Condition +3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Projaect +121931-20
UT i#a
Channel CH5
cidx 10
sts_mode :
packet_length 1125
power_hex + Oxbfbfochf
P6 Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
T Mz dBuV/m  dB dBuV/m dBw dB/m  d8  dB  cm deg
1 6318.00 43.38 34.37 14.40 37.83 Peak
2 6502.00 5221 35.11 14.58 37.75 Peak
3 681900 41.88 35.82 14.97 38.08 Peak

TEL : 886-3-327-0868
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Ant. 1 CHO5_UWB Bandwidth
Mode 5: cidx-10_sts-1_packet length-125 Mode 6: cidx-10_sts-3_packet length-0

Date: 2022.05-23 Date: 2022.05-23

929 929
8511 8511
784 784
74 74
64,3 64,3 2
Y
574 574 . e R
500 500
o e

429 ag.gffimet
351 351
204 204
214 214
143 143
74 74

00 Gi00. G200 6300 G400 6500 G606 600 6800 6300 7000 00 G100 G200 6300 G400 6500 G606 600 6800, 6300 7000

Frequency (MHz) Frequency (MHz)
site +03CH20-HY site +03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20 Projaect :121931-20
EUT #4 EUT #a
Channel :CH5 Channel :CH5
cidx 110 cidx 110
sts_mode i1 sts_mode i3
packet_length 1125 packet_length :0
power_hex - 0xbfbfochf power_hex - 0xbfbfochf
P6 Delay 120 P6 Delay
Over Linit ResdAntenna Cable Preamp A/Pos T/Pos Over Linit ResdAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB o deg MHz dBuV/m dBuV  dB/m dB dB o deg

1 6318.00 54.93 43.99 3437 14.40 37.83 Peak 1 67100 53.88 $.07 320 1.3 37.86
2 ess.00 64.23 52,31 35.09 14.58 37.75 Peak 2 6526.00 63.35 51.28 35.26 14.59 37.78

42.19 35.79 14.98 38.09

3 6833.00 54.38 41.72 35.77 14.99 38.10 Peak 3 6828.00 54.87

Mode 7: cidx-11_sts-0_packet length-125 Mode 8: cidx-11_sts-1_packet length-125

Date: 2022.05.23

a2 a2
o571 o571
724 724
4 4
o) . 643 >
s s
[ R B T i, :
500 500
e Lo v L. M’T’
429" ot aggfhehns ‘
3871 3871 |
204 204 i
214 214 |
143 143
G0 o100 a0 e300 oion_ G0 G0 G700 G800 6300 7000 G00 o100 a0 e300 oion_ G0 G0 G700 600 6300 7000
Froquency () Froquency ()
site £03CH20-HY site £03CH20-HY
Condition +3m 9120D_02294_1110622 VERTICAL Condition +3m 9120D_02294_1110622 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec  RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect 112193120 Projaect 112193120
EUT #4 EUT i#4
Channel :CH5 Channel :CH5
cidx 11 cidx 11
sts_mode :0 sts_mode :
packet_length 1125 packet_length 1125
power_hex : Ox5f5f505f power_hex : 0x66f5c6f
PG Delay 26 PG Delay :
Over Limit Readhntenna Cable Preamp A/Pos T/Pos Over Limit Readhntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
1 ew2.00 39.66 3431 1438 37.84 Peak 1 e a3 .25 1433 7.8 Peak
2 ess.e0 34 3.9 1459 3777 Peak 2 esie.e0 49177 35,28 1459 37.77 Peak
3 esiee0 3839 3.8 14,96 35.08 Peak 3 eses00 3918 35.8 14.95 38.07 Peak

TEL : 886-3-327-0868 Page Number 1 15 of 116
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_UWB Bandwidth

Mode 9: cidx-11_sts-3 packet length-0

Mode 10: ci

dx-12 sts-0_packet length-125

Date: 2022.05-23

92|

1 Mw’“'z A,

Pttt el
M%WW/

000 6100.

Site
Condition

Projacct
=

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6302.00

2 6499.00
3 6812.00

6200, 6300 6400 6500 6600 6700, 6800 6900 7000
Frequency (MHz)

:03CH20-HY

+3m 9120b_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

4

1CHS

11

i3

0
+ Ox6f6f5C6f

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

dBuV/m B dBuV/m dBUV dB/m  dB  dB  cm  deg

51.76
61.37
53.48

40.91 34.31 14.38 37.84
49.51 35.04 14.57 37.75
40.74 35.85 14.96 38.07

Date: 2022.05-23

92|

Site
Condition

Projacct
=

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6308.00

2 6495.00
3 6812.00

200, 6300 6400 6500 6600 6700, 6800 6900 7000
Frequency (MH2)

:03CH20-HY

+3m 9120b_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

<4

1CHS

12

0

1125
:0x3f3343f

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Factor

Level Limit Line Level Factor Loss Remark

dBuV/m dBw ~ dB/m  dB  dB  cm deg

49.36
59.31
49.28

33.48 34.33 14.39 37.84
47.41 35.07 14.58 37.75
36.74 35.85 14.96 38.67

Mode 11: cidx-12_sts-1_packet length-125

Mode 12: cidx-12_sts-3 packet length-0

Date: 2022.05.23

i o

B

000 6100,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 631100

2 6495.00
3 e813.e0

—
i

5200, 6300, 3 3
Frequency (MHz)

:03CH20-HY

+3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec

:121931-20

1125
:0x3f3343f

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

dBuV/m @B dB/m a8

48.97
58.96
29.15

38.08 34.34 14.39 37.84
47.06 35.07 14.58 37.75
36.42 35.85 14.96 38.08

E
6500 6600 6700, 6800 6900 7000

i

5 P IR N

R —

000 6100,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6261.00

2 6490.00
3 6794.00

6200, 6300 6400 6500 6600 6700 6800 6900 7000
Frequency (MHz)
:03CH20-HY
+3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20

0
:0x3f3343f

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@V dB/m 8 a8 cm deg

37.30 34.22 14.31 37.86
45.61 35.04 14.57 37.75
37.39 35.89 14.93 38.06

TEL : 886-3-327-0868

FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CH0O9_UWB Bandwidth
Mode 13: cidx-9_sts-0 packet length-125 Mode 14: cidx-9_sts-1 packet length-125

Date: 2022.06-08

2 7981.00 69.30
3 8234.00 59.41

55.16 37.10 16.18 39,
45.88 36.97 16.00 39

.14
a8

Date: 2022.06-08

2 7894.00 69.52
3 8237.00 59.73

929 929
851 851

784 784

74 2 14 i

- i

643 : o o 643 . — . 5

57.1) M 7.1

500} M‘N’WM 00— o™ M*w..,.w‘_

429

357] 357]

2] 2]

214 214

143 143

74 74

500 7600 7700 7800 7900 6000 Gon G200 @300 A0 800 00 7600 7706 7800 7900 G000 @06 G200 @300 A0 8500
Frequency (Miz) Frequency (Miz)
site +03CH20-HY site +03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL Condition :3m 9120D_02294_1110622 HORIZONTAL
< RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec < RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20 Project :121931-20
EUT #14 EUT #14
Channel CH9 Channel CH9
cidx 9 cidx 9
sts_mode :0 sts_mode i1
packet_length :125 packet_length :125
power_hex  Oxceceadce power_hex  Oxceceadce
P6 Delay P6 Delay
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
freq level Limit Line Level Factor Loss Factor Remark freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB o deg MHz dBuV/m dBuV  dB/m dB dB o deg
1 77m0.00 59.66 46.35 36.50 15.70 38.89 Peak 1 7706.00 60.46 47.18 36.50 15.66 35.88

55.52 36.99 16.07 39.06
46.19 36.97 16.01 39.44

Mode 15: cidx-9_sts-3 packet length-0

Mode 16: cidx-10_sts-0_packet length-125

Date: 2022.06.08

1 7706.00 60.51
2 8050.00 70.02
3 8237.00 60.14

47.23 36.50 15.66 38.88
56.01 37.10 16.13 39.22
46.60 36.97 16.01 39.44

1 7717.00 60.77
2 7967.00 69.73
3 8227.00 59.80

929 929
as17] as17]

7a. 7a.

14 2 14

T

043 o e o3 .

574 574 =

Y F—a et P —— et
29 29

3571 3571

20 20

214 214

143 143

74 74

500 7600 7700 7800 7900 G000 G100 6200, G300 6400 8500 500 7600 7700 7800 7900 G000 G100 6200. G300 6400 8500
Frequency (Miz) Frequency (Miz)
site +03CH20-HY site +03CH20-HY
Condition +3m 91200_02294_1110622 HORIZONTAL Condition +3m 91200_02294_1110622 HORIZONTAL
+ RBW:1000000KHz VBW:3000000KHz SWT:3.000sec + RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec
Project +121931-20 Project +121931-20
EUT #14 EUT #14
Channel iCHY Channel iCHO
cidx 9 cidx 110
sts_mode i3 sts_mode ‘0
packet_length ‘0 packet_length 1125
power_hex  Oxceceadce power_hex : OxeeecbBee
P6 Delay P6 Delay
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
T Mz dBuV/m  dB dBuV/m dBW  dB/m  dB  dB  cm  deg T Mz dBuV/m  dB dBuV/m dBw dB/m  d8  dB  cm deg

47.47 36.50 15.69 38.89
55.60 37.10 16.16 39.13
46.30 36.95 15.98 39.43

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report Template No.: BU5-FR15F Version 1.0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CH0O9_UWB Bandwidth

Mode 17: cidx-10_sts-1_packet length-125

Mode 18: cidx-10_sts-3 packet length-0

Date: 2022.06-08

a2
o571
784
4 2
m I e
’WM 3
st
500 LS
229
357,
204
214
143
71
oo e 7Tioo  7oto  7e0o  soon  ion  sao a0 sioo o
Frequency (WH:)
site £03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1CH9
cidx 110
sts_mode i1
packet_length 125
power_hex : Oxceceadce
P6 Delay

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wz dBuV/m

1 7706.00 60.82
7894.00 69.27
3 8237.00 59.99

47.54 36.50 15.66 38.88
55.27 36.99 16.07 39.06
46.45 36.97 16.01 39.44

Date: 2022.06-08

92|
8511
784

643
574

429
357]
28]

143
74

2
e
i e

500 7600.

Site
Condition

Project
=

sts_mode
packet_length
power_hex

PG Delay

Freq
Wz
1 77800

2 7894.00
3 8237.00

7700,

7800, 7900, F00. 8200,

000,
Frequency (MHz)

:03CH20-HY

+3m 9120b_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20
14

1CHY

110

i3

0

+ Oxeeeeb8ee

dBuV/m

60.87
70.85
61.35

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Factor

Limit Line Level Factor Loss

47.54 36.50 15.73 38.99
56.85 36.99 16.07 39.06
47.81 36.97 16.01 39.44

8300,

Ba00. 8500

Remark

Mode 19

: cidx-11_sts-0_packet length-125

Mode 20: cidx-11_sts-1_packet length-125

Date: 2022.06.08

2
43 vttt
1 3

574 -~
500 #M’”’ e
429
3511
284
214
143

74

500 7600 7700. 7800 7900 8000 8100 8200, 8300 8400, G5
Frequency (MHz)

Site $03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
Project +121931-20
EUT #14
Channel iCHY
cidx i1
sts_mode :0
packet_length 1125
power_hex + Oxceceadce
P6 Delay

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark

Wz dBuV/m

1 7723.00 59.87
2 7961.00 69.15
3 8231.00 59.55

46.55 36.50 15.71 38.89
55.02 37.10 16.15 39.12
46.04 36.96 15.99 39.44

ke b,

M,

[ N

500 7600.

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 7706.00

2 7894.00
3 8238.00

7700,

7800, 7900. 5100, 6200,

8000,
Frequency (MHz)

:03CH20-HY

+ 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20

#14

1CHY

11

i1

1125

+ Oxceceadce

Over Limit ReadAntenna Cable Preamp
Linit Line Level Factor Loss Factor

46.68 36.50 15.66 38.88
55.91 36.99 16.07 39.06
46.05 36.98 16.01 39.45

300,

A/Pos

8400, 8500

T/Pos
Remark

TEL

FAX :

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CH0O9_UWB Bandwidth

Mode 21: cidx-11 sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-125

Date: 2022.06-08

92|

o

500 7600 7700 7800, 7900 8000 100, 8200 8300 8400, G
Frequency (Miz)
Site +03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1 CH9
cidx B
sts_mode i3
packet_length 0
power_hex +Oxceceadce
PG Delay
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg

47.52 36.50 15.66 38.88
55.66 36.99 16.07 39.06
46.35 36.97 16.01 39.44

1 7706.00 60.80
2 7893.00 69.66
3 8237.00 59.89

Date: 2022.06-08

529
0s]

e

4 5

o43) s

o Iy V‘M "t R

500 M‘M LS NV
129

3671

2n

214

13

74

oo 700, 7706 Tato 7o o6 w0 w0 w06 oA 500
Frequency ()
site -03cH20HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1CH9
cidx 12
sts_mode ‘0
packet_length 1125
power_hex {0x7eTes8Te
PG Delay
Over Linit Readintemna Cable Preamp APos T/Pos
freq Level Limit Line Level Facton Loss Factor Remark
MHz dBuV/m dBuV  dB/m dB dB o deg

43.89 36.50 15.66 38.88
51.99 37.10 16.18 39.14
43.14 36.93 15.96 39.42

1 7706.00 57.17
2 7982.00 66.13
3 8215.00 56.61

Mode 23: cidx-12_sts-1_packet length-125

Mode 24: cidx-12_sts-3 packet length-0

Date: 2022.06.08

500 7600 7700, 7800 7900 8000 8100 8200, 8300 8400 8500
Frequency (MHz)

site +03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Project +121931-20

UT 14
Channel CH9
cidx 12
sts_mode i1
packet_length 1125
power_hex + Oxbebe9cbe
PG Delay

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m @V dB/m 8 a8 cm deg

1 7707.00 60.65 47.37 36.50 15.66 38.88 Peak

2 7982.00 70.14 S6.00 37.10 16.18 39.14 Peak

3 8237.00 60.82 47.28 36.97 16.01 39.a4 Peak

Ui

e

500 7600 7700,

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay

Freq Level

Wz dBuV/m

Level Factor  Loss Factor Remark
@V dB/m 8 a8 cm deg
43.79 36.50 15.64 38.87 Peak

1 7701.00 57.06
2 7956.00 67.05
3 8239.00 57.26

7800, 7900.

:03CH20-HY
+ 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20

0
: OxbebeScbe

Over Limit
Linit  Line

ReadAntenna Cable Preamp A/Pos T/Pos

52.92
3.72

5000
Frequency (MHz)

§100. 6200 8300 8400, 8500

37.10 16.15 39.12
36.98 16.01 39.45

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0

Page Number 1 19 of 116
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5_UWB Bandwidth

Mode 25: cidx-9_sts-0 packet length-125

Mode 26: cidx-9_sts-1 packet length-125

Date: 2022.06-15

929
as11]
78
714

574

424
357]
20
214
143

2
b
‘W =

Date: 20220528

000 6100.

Site
Condition

Projacct

sts_mode
packet_length
power_hex
PG Delay
Freq Level
MHz dBuV/m
1 622.00 58.39

2 6483.00 67.74
3 6742.00 57.96

:121931-20

#14

1CHS

9

0

i1

OXTFT6CTE

134

Over Limit ReadAntenna Cable Preamp

Limit Line Level Factor Loss Factor

dB dBuV/m dBuV dB/m  dB  dB

47.93 34.09 14.25 37.88
55.93 35.00 14.57 37.76
45.29 35.82 14.85 38.60

5200

300, 6400 6500 6600, 6700.
Frequency (MHz)
:03CH20-HY

+3m 9120D_02294_1110622 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

I DEGISLX SNRTTNTED

800, 6900, 7000 000 6100 6200
Site

Condition

Projacct

sts_mode
packet_length
power_hex
PG Delay
AfPos  T/Pos
Remark Freq
MHz dBuV/m

6209.00 60.89
6427.00 69.20
6741.00 59.25

300

:03CH20-HY
+3m 9120D_02294_1110622 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20

#14
1CHS
9

i1

OXTFT6CTE
134

Over
Limit

5400 600, 6700 6800, 6900, 7000

500,
Frequency (MHz)

Limit

ReadAntenna Cable Preamp A/Pos T/Pos
Line Factor

Level Factor Loss Remark
aBuV

50.50
57.73
46.58

38.04
34.71
35.82

14.23
14.54
14.85

37.88
37.78
38.00

Mode 27: cidx-9_sts-3 packet length-0

Mode 28: cidx-10_sts-0_packet length-125

Date: 20220615

Date: 20220615

92| 92|

85.7] 85.7]

785 785

74 74 2

Ay
o . bbbt el 64 mem ottonip
1 e

571 571 /K,

B i ] by - o |
429 29

357] 357]

2] 2]

214) 214)

143) 143)

741 741

000 6100  6200. 6300 6400 6500 6600, 6700  6800. 6900 7000 000 6100 6200 6300 6400 6500 6600, 6700  6800. 6900 7000
Freauency (MH2) Freauency (MH2)
site :03CH20-HY site :03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL Condition +3m 9120D_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20 Projaect :121931-20
uT #14 uT #14
Channel 1 CH5 Channel 1CH5
cidx :9 cidx :10
sts_mode i3 sts_mode :0
packet_length :0 packet_length :125
power_hex +Ox7F7f6cTF power_hex +Ox7F7f6cTF
P6 Delay : P6 Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Linit Line Level Factor Loss Factor Remark Freq level Linmit Line Level Factor Loss Factor Remark
Wz dBuV/m @B dB/m 8 @B cm deg WAz dBuV/m  dB dBuV/m dBuV dB/m  d8  dB  cm  deg

1 6226.60 60.26 49.78 34.10 14.26 37.88 1 6220.60 59.37 48.92 34.08 14.25 37.88

2 6490.60 70.25 58.39 35.84 14.57 37.75 2 6513.60 68.23 56.22 35.18 14.59 37.76

3 6740.00 60.43 47.76 35.82 14.85 38.00 3 6759.00 59.04 46.36 35.82 14.88 38.02

FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022

Report Template No.: BU5-FR15F Version 1.0

Report Version :
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5_UWB Bandwidth

Mode 29: cidx-10_sts-1_packet length-125

Mode 30: cidx-10_sts-3 packet length-0

Date: 2022.05-28

92|
8511
784

643
574

429
357]
28]

143
74

000 6100.

Site
Condition

Projacct
=

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6209.00

2 6396.00
3 6739.00

200, 6300 6400 6500 6600 6700, 6800 6900 7000
Frequency (MHz)

:03CH20-HY

+3m 9120b_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

s#14

1CHS

110

i1

1125

OXTFTOCTF

134

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
dBuV/m B dBuV/m dBUV dB/m  dB  dB  cm  deg
49.83 34.04 14.23 37.88

58.69 34.59 14.52 37.80
47.84 35.82 14.85 38.00

60.22
70.00
60.51

Date: 2022.06-15

92|
8511
784

643
574

429
357]
28]

143
74

Lompistendostiepibi

i

000 6100.

Site
Condition

Projacct
=

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 628.00

2 e521.00
3 6739.00

200, 6300 6400 6500 6600 6700, 6800 6900 7000
Frequency (MH2)

:03CH20-HY

+3m 9120b_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20
s#14
1CHS
110
i3
0
OXTFTOCTF
134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark
dBuV/m dBw ~ dB/m  dB  dB  cm deg

49.77 34.11 14.26 37.88
57.92 35.23 14.59 37.77
48.50 35.82 14.85 38.00

60.26
69.97
61.17

Mode 31: cidx-11_sts-0_packet length-125

Mode 32: ci

dx-11 sts-1 packet length-125

Date: 2022.06-15

000 6100,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6225.00

2 6516.00
3 675100

5200, 6300 6400, 3
Frequency (MHz)
:03CH20-HY
+3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20
#14
CHS
11

1125
OXTFT6CTE

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@BuV/m  dB dBw/m  dBwV  dB/m  d8 8 cm deg

48.36 34.10 14.26 37.88
56.24 35.20 14.59 37.77
45.79 35.80 14.86 38.01

58.84 -
68.26 -
58.44 -

600, 6700 6800 6900. 7000

i L
B L .

=

000 6100,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 6223.00

2 6396.00
3 e771.ee

6200 6300 6400 600 6600 6700 6800 6900 7000
Frequency (MHz)
:03CH20-HY
+ 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20
#14
1CHS
11
i1

1125
OXTFTF6CTE

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

@V dB/m 8 a8 cm deg

49.80 34.09 14.26 37.88
58.83 34.59 14.52 37.80
47.78 35.84 14.90 38.03

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5_UWB Bandwidth

Mode 33: cidx-11 sts-3 packet length-0

Mode 34: cidx-12_sts-0 packet length-125

Date: 2022.06-15

92|

] bt MW

e

000 6100 6200

Site
Condition

Projacct

sts_mode
packet_length
power_hex

PG Delay

Freq Level
Wz dBuV/m
1 6226.00 59.55

2 6499.00 68.57
3 6756.00 59.01

. 6300, 6400 6500 6600 6700,
Frequency (MHz)
:03CH20-HY

+3m 9120b_02294_1110622 HORIZONTAL

800, 6900 70

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20
s#14
1CHS
11
i3
0
OXTFTOCTF
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark
dB dBuV/m dBuV dB/m  dB  dB  cm  deg
49.07 34.10 14.26 37.88 - Peak
56.71 35.04 14.57 37.75 - Peak
46.35 35.81 14.87 38.02 --- Peak

Date: 2022.06-15

92|

574 M
S0l

o43) T ]‘ Ay 3
[
|
[
]
[
|
|

mM‘

Site
Condition

Projacct

sts_mode
packet_length
power_hex
PG Delay

000 6100 6200, 6300 G400,

6500 6600, 6700, 6800
Frequency (MH2)

:03CH20-HY

+3m 9120b_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20

s#14

1CHS

12

0

1125

OXTFTOCTF

Over Limit ReadAntenna Cable Preamp A/Pos
oss Fac

Freq Llevel Limit Line Level Factor L

Wz dBuV/m

1 6126.00 57.61 -

2 6484.00 67.53
3 6844.00 57.83

47.32 34.10 14.11 37.92
55.72 35.00 14.57 37.76
45.22 35.72 15.00 38.11

00, 7000
T/Pos
Remark
deg

Mode 35: cidx-12_sts-1_packet length-125

Mode 36: cidx-12_sts-3 packet length-0

Date: 2022.05.28

54
oo /ﬂ,x/
S—

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq Level
Wz dBuV/m
1 6230.00 60.81

2 6396.00
3 6740.00

000 6100 6200,

5300, o4 5600, 6700.

T
Frequency (MHz)

:03CH20-HY

+3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20

#14

CHS
12
i1

1125
OXTFT6CTE

Over Limit
Linit Line Level Factor Loss Factor

- 50.29 34.12 14.27 37.87
59.17 34.59 14.52 37.80
48.25 35.82 14.85 38.00

800, 6900, 7000

ReadAntenna Cable Preamp A/Pos T/Pos

Remark

Date: 2022.06-15

A

w/«wlwﬁw Dy

e :

|
|
|
|
|
|
|
|

Mt

000 6100 6200. 6300 6400,

Site
Condition

Projaect

sts_mode
packet_length
power_hex
PG Delay

Freq Level

6500 6600 6700, 6800
Frequency (MHz)

:03CH20-HY

+ 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
:121931-20
#14

1CHS

12

:3

0
OXTFTF6CTE

Over Limit ReadAntenna Cable Preamp A/Pos
Linit Line Level Factor Loss Factor

5900, 7000

T/Pos
Remark

Wz dBuV/m

1 6224.00 59.69

6489.00 69.21 -
3 6741.00 59.33 -

@B~ dB/m  dB B cm

49.21 34.10 14.26 37.88 -
57.37 35.03 14.57 37.76
46.66 35.82 14.85 38.00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CH0O9_UWB Bandwidth

Mode 37: cidx-9_sts-0 packet length-125

Mode 38: cidx-9_sts-1 packet length-125

Date: 2022.06-15

a2
as11
784
74 2
6 W
i 2
514
500 M M I
a2
381
214
214
143
2
o0 7eoh 7700 7800, 7900 Go00 Gios 200 300 8400 8500
Frequency (o)
site £03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1CH9
cidx :9
sts_mode 20
packet_length 125
power_hex : OxBeBe748e
PG Delay 134
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuwW  dB/m dB dB o deg
1 7ms.e0 sos 46.17 36.50 15.75 38.91 Peak
2 798100 68.60 s4.46 37.10 16.18 39.14 Peak
3 exsile 5915 5157 37.00 16.04 39.46 Peak

Date: 2022.05-28

029
o
74
4 .
o4 B .
574 f)"
504 L %”\wmw%
T—

a2
357
204
24
)
Iy

L N T

Frecuency )
site -03cH20.HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1CH9
cidx 19
sts_mode i1
packet_length 1125
power_hex : 0xBeBe748¢
PG Delay i34
Over Linit ReodAntenna Coble Preamp A/Pos T/Pos
Freq Level Linie Line Level Factor  Loss Factor Remark
MHz dBuV/m dBuwV  dB/m dB dB o deg

1 .00 o8 16,35 %.50 15.73 3.9
2 sl 6952 S50 310 1643 39,22
5 o0 598 asio8 3700 16,08 39.48

Mode 39: cidx-9_sts-3 packet length-0

Mode 40: cidx-10_sts-0_packet length-125

Date: 2022.06-15

ettt e
9

ook
MMM

500 7600.

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 7737.00

2 8050.00
3 8268.00

7000, 7800 7900 8000 ®100. 8200 8300 8400 8500
Frequency (Mhz)
+03CH20-HY
+3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
+121931-20
#14
1CHY
9
:3

0
: OxBeBeT48e

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

BaV/m @V dB/m 8 a8 cm deg

59.77
69.06
59.35

46.42 36.50 15.76 38.91
55.05 37.10 16.13 39.22
45.75 37.00 16.08 39.48

S———

et
I 3

500 7600.

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay

Freq
Wz
1 774100

2 7979.00
3 8257.00

7700, 7800 7900 6000 8100 8200 8300 8400 8500
Frequency (MHz)

:03CH20-HY

+ 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec

:121931-20

1125
: OxBeBeT48e

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Level Limit Line Level Factor Loss Factor Remark

BaV/m @V dB/m 8 a8 cm deg

45.04 36.50 15.77 38.91
54.13 37.10 16.17 39.14
45.29 37.00 16.05 39.47

58.40
68.26
58.87

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CH0O9_UWB Bandwidth

Mode 41: cidx-10_sts-1 packet length-125

Mode 42: cidx-10_sts-3 packet length-0

Date: 2022.05-28

Wz dBuV/m

1 7737.00 60.92
2 8050.00 70.40
3 5268.00 61.06

47.57 36.50 15.76 38.91
56.39 37.10 16.13 39.22
47.46 37.e0 16.08 39.48

929
8571
7a.]
A i S
ot

643 WM-’*"W 5
571
500 a” B —
29
3571
20
214
143
74

500 7e00 7700, 7a0o 7900 G000 @00 G200 G300 8400 8500

Frequency (Miz)
site +03CH20-HY
Condition + 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project +121931-20
EuT :#14
Channel :CHY
cidx 110
sts_mode i1
packet_length 1125
power_hex :OxBeBe748e
P6 Delay i34
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Date: 2022.06-15

92|

!

429
357
225
214
143
74
500 7600 7700 7800 7900 6000 900 G200 8300 G400 8500
Frequency (Miz)
Site +03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel CH9
cidx 110
sts_mode i3
packet_length 0
power_hex +OxBeBe748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m B dBuV/m 6w dB/m B dB  cm deg
1 7738.00 60.98 47.63 36.50 15.76 38.91
2 8143.00 69.44 55.67 37.10 16.00 39.33
3 8261.00 59.76 46.17 37.60 16.06 39.47

Mode 43: cidx-11_sts-0_packet length-125

Mode 4

4: cidx-11_sts-1_packet length-125

Date: 2022.06-15

e

500 7600 7700 7800 7900 8000 100 G200 8300 6400,
Frequency (WHz)
Site $03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
Project +121931-20
EUT #14
Channel iCHY
cidx i1
sts_mode :0
packet_length 1125
power_hex + OxBeBe748e
P6 Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Wz dBuV/m

1 7732.00 59.00
2 7961.00 68.27
3 8252.00 58.42

45.66 36.50 15.74 38.90
54.14 37.10 16.15 39.12
44.88 37.00 16.04 39.45

500

Freq level Limit Line Level Factor Loss Factor Remark

Site $03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
Project +121931-20
EUT #14
Channel iCHY
cidx i1
sts_mode i1
packet_length 1125
power_hex +0xBeBe748e
PG Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 7737.60 62.10 48.75 36.50 15.76 38.91 Peak
2 8esi.ee 70.92 56.99 37.10 16.09 39.26 Peak
3 8268.00 61.68 48.08 37.00 16.08 39.48 Peak

500 7600 7700, 7800 7900 8000 8100 8200, 8300 8400 8500
Frequency (MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9_UWB Bandwidth

Mode 45: cidx-11_sts-3_packet length-0

Mode 46: cidx-12_sts-0 packet length-125

Date: 20220615

029
o1
74
14 >
043 1 et i
514
s04) v SR
29
w1
24
214
1
.

T N LR

requency e
Site 03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
REW:I000000KHz VBW:3000000KHz SWT:3.000sec
Project 121931-20
EUT #14
Channel CH9
cidx 1
rs_mode :3
packet_length ‘0
power_hex : OxBe8eT748¢
PG Delay i34
over Linit  ReadAntemna Cable Preamp A/Pos T/fos
Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBV/m  dB dBuV/m dBW dB/m a8 B cm  deg

1 7738.00 59.61
2 808100 69.03
3 8268.00 60.08

46.26 36.50 15.76 38.91
55.10 37.10 16.09 39.26
46.48 37.00 16.08 39.48  -—-

Date: 2022.06-15

a2
as11
784
74 .
o3 - C—
514 ront g
500 e
a2
381
214
214
143
2

o0 7o 7700 7800 7900 G0 Gios 200 300 8400 8500

Frequency (Wie)
site £03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
€Ut i#14
Chanmel icHY
cidx 2
sts_mode ‘0
packet_length 125
power_hex  OxBeBe7a8e
P Delay
Over Linit

ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark

Wz dBuV/m dBw ~ dB/m  dB  dB  cm deg

1 7671.00 58.00
2 7982.00 67.56
3 8340.00 57.73

44.96 36.33 15.55 38.84
53.42 37.10 16.18 39.14
43.89 37.16 16.25 39.57

Mode 47: cidx-12_sts-1_packet length-125

Mode 48: cidx-12_sts-3 packet length-0

Date: 2022.05.28

029
=
70
71.4) P 2
643 T pohantottio hon, N
574 )
i

s0) R R—
129
P
204
214
143
2

B0 70, 7706 Taoo 70006 $100 w0 w6 oA o0

Frequency iz
site £03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
project 112193120
UT 14
Channel cH
cidx 12
sts_mode 1
packet_length 1125
power_hex : Ox8eBeT48e
PG Delay
Over Linit ResdAntemna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark
Wz dBuV/m dBuV  dB/m  dB  dB  cm  deg

1 7738.00 61.16
2 8081.00 70.70
3 8268.00 61.13

47.81 36.50 15.76 38.91
56.77 37.10 16.09 39.26
47.53 37.00 16.08 39.48

i

500 7600 7700, 7800 7900 8000 8100 8200 8300 8400 8500
Frequency (MHz)

Site $03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:3.000sec
Project +121931-20
UT 14
Channel CcH9
cidx 12
sts_mode :3
packet_length 0
power_hex + OxBeBe748e
P6 Delay
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m @V dB/m 8 a8 cm deg

1 7737.00 59.19
2 8081.00 68.66
3 8255.00 58.78

45.84 36.50 15.76 38.91
54.73 37.10 16.09 39.26
45.20 37.00 16.05 39.47

TEL
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e% FCC RADIO TEST REPORT Report No. : FR121931-20

SPORTON LAB.

3.2 Peak Power Measurement

3.2.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBm/50MHz

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

m Peak Power Measurement
m  Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

m  Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.
m  Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.
m  Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.

m  Frequency of max peak power is pre-located:
The span bandwidth is continuously reduced to find the worst frequency. Once the worst frequency
is found, the setting of spectrum analyzer is set as below:
«  Central frequency: Worst frequency point
Span: Zero span
. RBW: 40MHz
+ VBW: 40MHz
. Detector: Peak detector
«  Trace: Max hold

3.2.4 Test Setup

Peak Power Measurement
RX Antenna

Metal Full Soldered Ground Plane

S~ NS0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 26 of 116
FAX : 886-3-327-0855 Issued Date : Jun. 29, 2022
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

3.2.5 Test Result of Peak Power Measurement

Peak Measurement Result

Test Mode (T\;Eci) (dEB-IL:Ji\?/lri) EEJE%HZ LFmRiItP(?hEAaT;) Lﬁﬁiﬁgﬁ) M(?jrg)in Result [E;)\l/]
1 6495.05 | 80.12 15.11 0 194 | -1317 | Pass | V
2 6495.80 | 81.93 133 0 194 | -11.36 | Pass | V
3 6489.45 | 75.06 20.17 0 194 | -1823 | Pass | V
4 6497.75 | 86.59 8.64 0 -1.94 67 | Pass | V
5 6498.10 | 86.60 8.63 0 -1.94 669 | Pass | V
6 652060 | 77.37 -17.86 0 194 | -1592 | Pass | V
7 6501.75 | 82.95 12.28 0 194 | -1034 | Pass | V
8 6515.65 | 82.38 12.85 0 194 | -1091 | Pass | V
9 6489.35 | 77.91 17.32 0 194 | -1538 | Pass | V
10 | 6494.90 | 80.18 -15.05 0 194 | -1311 | Pass | V
11 | 649495 | 8034 | -14.89 0 194 | -1295 | Pass | V
12 | 6489.70 | 74.46 -20.77 0 194 | -1883 | Pass | V
13 | 7980.90 | 90.15 5.08 0 -1.94 314 | Pass | H
14 | 789375 | 87.65 758 0 -1.94 564 | Pass | H
15 | 804920 | 82.47 12.76 0 194 | -1082 | Pass | H
16 | 7967.10 | 91.05 418 0 -1.94 224 | Pass | H
17 | 789385 | 87.61 7.62 0 -1.94 568 | Pass | H
18 | 7893.85 | 87.73 75 0 -1.94 556 | Pass | H
19 | 7961.30 | 8855 6.68 0 -1.94 474 | Pass | H
20 | 7893.70 | 87.66 757 0 -1.94 563 | Pass | H
21 | 789365 | 8154 | -13.71 0 194 | -11.77 | Pass | H
22 | 798185 | 87.01 8.22 0 -1.94 628 | Pass | H
23 | 7081.85 | 89.61 5.62 0 -1.94 368 | Pass | H
24 | 789350 | 80.67 -14.56 0 194 | -1262 | Pass | H

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Bandwidth Correction Factor (BWCF) = 20 log (40MHz/50MHZz).
Note 3: EIRP4omn, Limit = EIRPsoun, Limit + BWCF, FCC Part 15.521(q).
Note 4: Measurement worst emissions of receive antenna polarization.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Peak Measurement Result

Test Mode (T\;quz') (dEE;Ei\(/Q/lg]) Eang L:Erﬁltp(fjog':ﬁ) Liﬁtiﬁgﬁ]) M(?jrg)m Result [E/cil/]
25 | 648315 | 91.44 :3.79 0 194 | -185 | Pass | H
26 | 6427.25 | 87.66 757 0 194 | 563 | Pass | H
27 | 648945 | 8359 | -11.64 0 1.94 97 | Pass | H
28 | 651250 | 89.94 5.29 0 194 | 335 | Pass | H
20 | 6396.25 | 87.36 7.87 0 194 | 593 | Pass | H
30 | 652075 | 8189 | -13.34 0 194 | 114 | Pass | H
31 | 651580 | 89.41 5.82 0 194 | 388 | Pass | H
32 | 6396.05 | 87.30 7.93 0 194 | 599 | Pass | H
33 | 6480.65 | 8402 | -11.21 0 194 | -927 | Pass | H
34 | 6484.15 | 88.94 6.29 0 194 | 435 | Pass | H
35 | 639580 | 87.39 7.84 0 1.94 59 | Pass | H
36 | 6480.45 | 8409 | -11.14 0 -1.94 92 | Pass | H
37 | 798080 | 89.87 5.36 0 194 | -342 | Pass | H
38 | 804970 | 86.82 8.41 0 194 | 647 | Pass | H
39 | 8050.15 | 8260 | -12.63 0 194 | 1069 | Pass | H
40 | 7979.05 | 89.70 553 0 194 | 359 | Pass | H
41 | 804960 | 86.87 8.36 0 194 | -642 | Pass | H
42 | 814380 | 8001 | -15.22 0 194 | 1328 | Pass | H
43 | 7961.05 | 88.25 6.98 0 194 | 504 | Pass | H
a4 | 8080.90 | 87.02 821 0 194 | -627 | Pass | H
45 | 8080.90 | 80.85 | -14.38 0 194 | -12.44 | Pass | H
46 | 798175 | 87.69 -7.54 0 1.94 56 | Pass | H
47 | 808110 | 86.90 8.33 0 194 | 639 | Pass | H
48 | 8081.05 | 80.00 | -15.23 0 194 | -1329 | Pass | H

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Bandwidth Correction Factor (BWCF) = 20 log (40MHz/50MHz).
Note 3: EIRP 4omp, Limit = EIRPsoup, Limit + BWCF, FCC Part 15.521(g).
Note 4: Measurement worst emissions of receive antenna polarization.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR121931-20

Ant. 1 CHO5 Pre-located worst frequency Plots

Mode 1: cidx-9 sts-0 packet length-125

Mode 2: cidx-9 sts-1 packet length-125

Date: 20220523

ST it o i P A

T
L SRS S S

500
429

357

205

214

143

74

44575 Ao0. G470 648D 6%, G500 G510 6520 6530, 4575
Frequency (Miz)
Site :03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect +121931-20
EUT Ha
Channel iCHS
cidx :9
sts_mode 0
packet_length 1
power_hex +0x3f3f343f
PG Delay
span + 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 B n deg
1 6496.05 59.56 ------ ------ 47.65 35.08 14.58 37.75 - --- Peak

Date:

20220523

7.1 oottt A N

4
SN At P o,

500
429

357

205

214

143

74

a4 660 6470 6480 649, G500 6510, G520 G530 6540.6%46
Frequency (MHz)
Site :03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect +121931-20
EUT Ha
Channel iCHS
cidx i9
sts_mode i1
packet_length 1125
power_hex + Ox4f4f444f
PG Delay 126
span + 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m dB dBuV/m  dBuV  dB/m a8 B n deg
1 6495.80 62.50 ------ ------ 50.60 35.07 14.58 37.75 - --- Peak

Mode 3: cidx-9_sts-3 packet length-0

Mode 4: cidx-10_sts-0_packet length-125

Date: 2022.05-23

029)
vs7]
704
4
o4
7] Fem— + A )
s0q)
12
3871
)
214
103

2

R wE2s

Freauency Oz
site £03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
- RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect 112193120
EUT #4
Channel :CH5
cidx :9
sts_mode i3
packet_length 0
power_hex - Oxafafaast
PG Delay :
span : 100MHz
Ove Limit  ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Facton Loss Facton Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m d8. dB m deg
1 648945 61.09 o - 49.23 35.04 14.57 3775 - - Peak

Date:

20220523

B
A A AR AR I MARIRAA et e e T P

‘546225

Site
Condition

Projaect

packet_length
power_hex
P6 Delay

span

Freq
Wz

1 6497.75

5480, 6490, 6500 6510, 6520 6530, G540, 6550,
Frequency (MHz)
:03CH20-HY
+3m 9120D_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20
s#4
1CHS
110
0
1125
: Oxbfbf9chf
+100MHz
Linit ReadAntenna Cable Preamp A/Pos T/Pos

ovs
Level Limit Line Level Factor Loss Factor

dBuV/m B dBuV/m dBuV dB/m  d8  d8  cm deg

64.91 ---oo- —-ooo- 5299 35.09 14.58 37.75  --- -

Remark
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR121931-20

Ant. 1 CHO5 Pre-located worst frequency Plots

Mode 5: cidx-10_sts-1 packet length-125

Mode 6: cidx-10_sts-3 packet length-0

Date: 2022.05-23

929
8571
7a.]
14
|
B T i et e b M i e T T PR S
571
500
429
3571
20
214
143
74
4625 BB G40 6%00 G50 G520 G50 G540 Gss0. 65625
Frequency (Miz)
site +03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
UT #Ha
Channel :CH5
cidx 110
sts_mode i1
packet_length 1125
power_hex : Oxbfbfochf
P6 Delay
span + 100MHz
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBWV  dB/m a8 a8 o deg
1 6498.10 64.78 -----n -o--an 52.86 35.09 14.58 37.75 - --- Peak

Date: 2022.05-23

929
8571
7a.]
14
643

et A S B S A Nt At it 5t
5741
500
429
3571
20
214
143

74

G4705 oaB0 6490 G500 6510 G520 6530 G540 G5%0. 660, G705

Frequency (Miz)
site +03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Projaect :121931-20

UT #Ha
Channel :CH5
cidx 110
sts_mode i3
packet_length 0
power_hex : Oxbfbfochf
P6 Delay
span + 100MHz

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBWV  dB/m a8 a8 o deg
1 6520.60 65.47 -----n oeeoen 53.43 35.22 14.59 37.77 - --- Peak

Mode 7: cidx-11_sts-0_packet length-125

Mode 8: cidx-11_sts-1_packet length-125

Date:

20220523

A AL poospe b

A A A M by

46575 6480 6490 6500 6510 650 6530 6540 6650,

Frequency (MHz)

Site $03CH20-HY
Condition +3m 9120D_02294._1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect +121931-20
EuT i#a
Channel 1 CHS
cidx i1
sts_mode :0
packet_length 1125
power_hex +0x5f5505f
PG Delay :
span +100MHz

1

Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor
Wz dBuV/m B dBuV/m dBuV dB/m  dB 8 cm  deg
6501.75 62.12 ----- ---o- 50.18 35.11 14.58 37.75  --- -

Remark

Date: 2022.05.23

929)
857)
785
714
©3 el N A i
b S e SN e .
i o e e O DR
500)
429)
357)
285
214
143
7
45175 470 6480 6490, 6500 G510 G520, 6530 6540 65175
Frequency (WHz)
Site $03CH20-HY
Condition +3m 9120D_02294._1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
EuT i#a
Channel iCHS
cidx i1
sts_mode i1
packet_length 1125
power_hex +0x6f615c6f
PG Delay :
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
iz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg
1 6515.65 62.92 ----- --o-o- 50.91 35.19 14.59 37.77  ---  --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5 Pre-located worst frequency Plots

Mode 9: c

idx-11 sts-3 packet length-0

Mode 10: cidx-12_sts-0_packet length-125

Date: 2022.05-23

5
A e e L SO S DU ST |

‘547075

Site
Condition

Projacct

sts_mode
packet_length
power_hex

PG Delay

span

Ereq
Wz

1 6489.35

5490 6500 6510, 6520 6530 6540 6550 6560, 657075
Frequency (MHz)
:03CH20-HY
+3m 9120b_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20
4
1CHS
11
i3

0
+ Ox6f6f5C6f

+100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Level Limit Line Level Factor Loss Factor Remark
@BuV/m  dB dBwV/m dBw dB/m  dB  dB  cm  deg
23 S 50.85 35.04 14.57 37.75 .- --- Peak

Date: 2022.05-23

929
8571
7a.]
14
643 .
L e e e,
500
429
3571
20
214
143
74
a5 60 Ga70. oS0 6%, 600 610, 6520 6530, 545
Frequency (Miz)
site +03CH20-HY
Condition :3m 9120D_02294_1110622 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
UT #Ha
Channel :CH5
cidx 12
sts_mode 20
packet_length 1125
power_hex $0x3f3f343f
PG Delay
span + 100MHz

Freq Level

Wz dBuV/m

1 6494.90 60.37

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor
dB dBuV/m dBuwV dB/m  dB  dB  cm

,,,,,,,,,,,, 48.47 35.07 14.58 37.75

Remark

Mode 11: ci

dx-12_sts-1 packet length-125

Mode 12: cidx-12_sts-3 packet length-0

Date: 2022.05.23

12| RSP RE S

A
B RN SN

500)
429)
357)
285
214
143
7
48525 6460 6470 6480 64%0. 6800 6510 G520, 6530 654525
Frequency (WHz)
Site $03CH20-HY
Condition +3m 9120D_02294._1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
EuT i#a
Channel 1 CHS
cidx 12
sts_mode i1
packet_length 1125
power_hex :0x3f3f343F
PG Delay :
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
iz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg
1 6494.95 62.36 -- - 50.46 35.07 14.58 37.75 - --- Peak

Date: 2022.05-23

Site
Condition

Projaect

EUT

Channel

cidx
sts_mode
packet_length
power_hex
P6 Delay

span

Freq Level

Wz dBuV/m

1 6489.70 59.40

440 6450 6460 6470, 648

0. 6490 6500 6510 6520,
Frequency (MHz)

:03CH20-HY

+3m 9120D_02294_1110622 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20

(#4

1CHS

12

i3

0

:0x3f3343f

+100MHz

Over Limit
Linit Line Level Factor Loss Factor
dB dBuV/m B dB/m  dB  dB  cm

,,,,,,,,,,,, 47.58 35.04 14.57 37.75

ReadAntenna Cable Preamp A/Pos T/Pos

30 650

Remark

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR121931-20

Ant. 2 CHO9_ Pre-located worst frequency Plots

Mode 13: cidx-9_sts-0 packet length-125

Mode 14: cidx-9_sts-1 packet length-125

Date: 202206.08

003
74
6.3 A
oo S P Ve AU ANA oA 7
55|
497
435
373
314
249
18]
124
62
O3 7o40. 7950, 7960 7970 7980 790 8000 @0fo. 8020 803
Frequency (Miz)
site :03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 112193120
EuT #14
Channel :CHO
cidx :9
sts_mode :0
packet_length (125
power_hex  Oxceceadce
P6 Delay
span : 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m  dB dBaV/m dBw d8/m B dB  cm  deg
1 7980.90 68.48 - —-oo- 55.00 37.10 15.52 39.14 - --- Peak

Date: 2022-06-08

808
745
T
83, it i - -
621
559
497]
435
373
314
249
188
124)
62|
84375 7860 7870 7880 7890, 7900 7010, 7920 7930, 794375
Frequency (MHz)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 121931-20
EUT :#14
Channel 1 CHY
cidx 9
sts_mode it
packet_length 1125
power_hex : Oxceceadce
P6 Delay 126
span + 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm deg.
1 7893.75 70.17 ------ ----e- 56.84 36.99 15.40 39.06 Peak

Mode 15: ci

dx-9_sts-3_packet length-0

Mode 16: cidx-10_sts-0_packet length-125

Date: 2022-06-08

80|

68.3)

621
559
497
435
373
311
249)
18]
124

62

Site
Condition

Project
EUT
Channel
cidx
sts_mode
packet_length
power_hex
P6 Delay
span

Freq Level

MHz dBuV/m

1 8049.20 68.86

9995 8010. 8020,  8030. 8040,

. 8050. 8060  8070.  8080.  8090. 80995
Frequency (MHz)
03CH20-HY
:3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

121931-20

1#14

1CHY

9

:3

0

: Oxceceadce

126

: 100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark
dB dBuV/m  dBuV  dB/m [ a8 o deg

rrrrrrrrrrrr 55.53 37.10 15.45 39.22  ---  --- Peak

Date: 2022.06.02

86:
808
748
1

663

N A
62,1
559
497]
43.5|
373
314
249
185
124
62

917 7930, 7840 7950 7960 7970 7980, 7990 8000  8010. 8017

Frquency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1 CHY.
cidx 110
sts_mode :0
packet_length 1125
power_hex : OxeeeebBee
PG Delay :
span : 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm deg.
1 7967.10 69.28 ------ ------ 55.81 37.10 15.50 39.13 -- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO9_ Pre-located worst frequency Plots

Mode 17: cidx-10_sts-1_packet length-125

Mode 18: cidx-10_sts-3 packet length-0

Date: 2022-06-08

Freq Level
MHz dBuV/m

1 7893.85 70.32

808
745 :
€83 ok e e -
621
559
497
435
373
314
249
185
124
62
84375 7860 7070 7860 7890, 7900, 7910,  79%0. 7930, 794375
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1 CHY.
cidx 110
sts_mode 1
packet_length 1125
power_hex : Oxceceadce
PG Delay
span + 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Limit Line Level Factor Loss Factor Remark
dB dBuV/m  dBuV  dB/m ) a8 o deg

rrrrrrrrrrrr 56.99 36.99 15.40 39.06  ---  --- Peak

Date: 2022-06-08

808
745 :
[ RS VW A e e " A
621
559
497
435
373
314
249
185
124
62
B4375 7860 7670, 7860 78%0. 7900 7910 7920, 79%0. 794375
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT #14
Channel 1 CHY
cidx :10
sts_mode 3
packet_length :0
power_hex : OxeeeebBee
P6 Delay
span : 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm deg
1 7893.85 70.29 ------ ------ 56.96 36.99 15.40 39.06 --- --- Peak

Mode 19: cidx-11_sts-0_packet length-125

Mode 20: cidx-11_sts-1_packet length-125

Date: 2022.06-08

R

B e oW, PNy

site
Condition

Project
EUT
Channel
cidx
sts_mode
packet_length
power_hex
P6 Delay
span

Freq Level

Mz dBuV/m

1 7961.30 68.49

9105 7920, 7930 7840 7950 7960 7970 7980  7990. 8000 80105

Frequency (MHz)

+ 03CH20-HY
3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

#14

CcHY

1

0

125

Oxceceadce

26

+100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@B dBuV/m dBuV  dB/m  dB  dB  cm  deg

,,,,,,,,,,,, 55.02 37.10 15.49 39.12

Date: 2022.06-08

s08)
745
1
L I T S e e e s e P RS v
621
559
497
a5
73
314
29
185
124
62|
844 7860 7870 780 7890 7900 7910, 790, 7830, 7844
Frequency (MH)
site + 03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Project 1121931-20
EUT 1#14
Channel cH9
cidx 1
sts_mode i1
packet_length 1125
power_hex Oxceceadce
P6 Delay 26
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg

1 7893.70 69.63

,,,,,,,,,,,, 56.30 36.99 15.40 39.06
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO9_ Pre-located worst frequency Plots

Mode 21: cidx-11 sts-3 packet length-0

Mode 22: cidx-12_sts-0_packet length-125

Date: 2022.06-08

Freq Level

Mz dBuV/m

1 7893.65 69.88

808
748
1

Lo T SIS " e P
621

559

497]

435

73

34

29

185

124

62|
84375 7860 7870 7880 7690, 7900 7910 7920 7930 7943
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec

Project :121931-20
EUT 1#14
Channel CH9
cidx 1
sts_mode 13
packet_length :
power_hex Oxceceadce
P6 Delay
span +100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@B dBuV/m dBuV  dB/m  dB  dB  cm  deg
rrrrrrrrrrrr 56.55 36.99 15.40 39.06 -~ Peak

Date: 2022.06-08

a0
74
683 1
L it AT Uit VATRRLN N RRL NS AR
ssg
1s7]
5
373

314
29

104

124

o2

w175 7950 7e60.  7o70. 7o 7900 G000 G010 030 B0375
Frequency (W)
Site 1 03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

Project :121931-20
EUT 1 #14
Channel CH9
cidx 12
sts_mode :0
packet_length 1125
power_hex 0OxBeBe748e
PG Delay
span +100MHz

Freq Level

Mz dBuV/m

Over Limit ReadAntenna Cable Preamp A/Pos
Limit Line Level Factor Loss Factor
dB dBuV/m dBuV dB/m  dB  dB  cm
rrrrrrrrrrrr 52.43 37.10 15.52 39.14

1 7981.85 65.91

T/Pos
Remark

Mode 23: cidx-12_sts-1_packet length-125

Mode 24: cidx-12_sts-3_packet length-0

Date: 2022.06-08

803
746
1
63
orematebsnronsad it AR g el i T A VSN Y PR |
621
ss9
101
a5
373
a4
29
104
124
o2
175 7950 7e60.  7o70. 7o 7900 G000 G010 8030 B03T5
Frequency (W)
Site 1 03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT 1 #14
Channel cH9
cidx 12
sts_mode i1
packet_length 1125
power_hex Oxbebe9cbe
PG Delay 26
span :100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB e deg
1 7981.85 69.72 ------ ------ 56.24 37.10 15.52 39.14 --- Peak

Date: 2022.06-08

508
745
68.3) ]
e o
621
559
407,
435
373
a4
249
18]
124
62
6125 TaS0. 7840 780 7860, 770 7880, 780 7900 79125
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Project +121931-20
EUT 1 #14
Channel CH9
cidx 12
sts_mode 13
packet_length 10
power_hex Oxbebedcbe
P6 Delay 20
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/P
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg
1 7893.50 68.59 ------ ------ 55.26 36.99 15.40 39.06 --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5 Pre-located worst frequency Plots

Mode 25: cidx-9_sts-0 packet length-125

Mode 26: cidx-9_sts-1 packet length-125

Date: 2022.06-15

1 6483.15 67.80

503
743
68.3| 1
P AN VN v RN T LY SV S e N2 Y O
559
1071
435
373
314
29
186
124
62
4525 640 G460 G470 A0 GA%0.  GB00.  GBi0. G0 663925
Frequency (MH2)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
EUT 1 #14
Channel CH5
cidx 9
sts_mode
packet_length 1125
power_hex Ox7f7f6cTf
PG Delay
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg

,,,,,,,,,,,, 55.99 35.00 14.57 37.76

Date: 2022.05-28

8038

683 o

624

407,
435
373
314

18]
124
62

Site
Condition

Projaect
EUT

sts_mode
packet_length
power_hex

P6 Delay

span

Freq Level

Over Limit ReadAntenna Cable Preamp A/Pos
Limit Line Level Factor Loss Factor
dB dBuV/m dBuV dB/m  dB  dB  cm

Mz dBuV/m

1 6427.25 69.22

37725 6390 6400, G410,

5420, 6430,
Frequency (MHz)

< site

3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20
1#14

CH5
9

i1
125
Ox7f7f6cTf

+ 100MHz

rrrrrrrrrrrr 57.75 34.71 14.54 37.78

6440 6450, 6460, 647725

Mode 27: cidx-9_sts-3_packet length-0

Mode 28: cidx-10_sts-0_packet length-125

Date: 2022.06-15

s08)
745 7
683 A X 8
621
559
497]
a5
73
314
29
185
124
62|
43075 6450. G460, 6AT0. 6480 G490 G500 6510. G620 6530, 663075
Frequency (MHz)
Site +03CH20-HY
Condition 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Projaect 1121931-20
EUT 1 #14
Channel cH5
cidx 9
sts_mode i3
packet_length 0
power_hex Ox7f7f6cTf
P6 Delay 34
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 6489.45 70.75 - oo 58.89 35.64 14.57 37.75 - Peak

Date: 2022.06-15

s08)
745
P
683
o F R R e T A N e e IV S S
559
497
a5
73
314
29
185
124
62|
4625 G480 6490 G500 6510 6620, G630 6640 6550, 65625
Frequency (MHz)
Site +03CH20-HY
Condition 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Projaect 1121931-20
EUT 1 #14
Channel cH5
cidx 10
sts_mode 0
packet_length 1125
power_hex Ox7fTf6cTf
P6 Delay 34
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/P
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 6512.50 68.27 - oo 56.27 35.17 14.59 37.76 - Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5 Pre-located worst frequency Plots

Mode 29: cidx-10_sts-1_packet length-125

Mode 30: cidx-10_sts-3 packet length-0

Date: 2022.05-28

8038

68.3) .

624

407,
435
373
314

18]
124
62

34625 6360,

Site
Condition

Projaect
EUT

sts_mode
packet_length
power_hex

P6 Delay

span

Freq Level
Mz dBuV/m

1 6396.25 69.70

370 6380 6390. 6400 GAT0. 6420
Frequency (MHz)
+ 03CH20-HY
3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
:121931-20
1#14
CH5
10
i1
125
Ox7f7f6cTf
+ 100MHz

Over Limit ReadAntenna Cable Preamp A/Pos
Limit Line Level Factor Loss Factor

dB dBuV/m dBuV dB/m  dB  dB  cm

,,,,,,,,,,,, 58.39 34.59 14.52 37.80

6430, 643625

T/Pos
Remark

Date: 2022.06-15

808
748
1
683 .
621
559
497]
435
73
34
29
185
124
62|
47075 490 6500 6510 6620 6530, 6540  66%. 6560, 657075
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Projaect :121931-20
EUT 1 #14
Channel CH5
cidx 10
sts_mode 13
packet_length 0
power_hex OXTFT6CTF
P6 Delay
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg
1 6520.75 69.61 ------ ------ 57.57 35.22 14.59 37.77 --- Peak

Mode 31: cidx-11_sts-0_packet length-125

Mode 32: cidx-11_sts-1_packet length-125

Date: 2022.06-15

P
683
L AN e an s NN, A Al e Te

4555 6480,

site
Condition

Projaect

EUT

Channel

cidx
sts_mode
packet_length
power_hex

P6 Delay

span

Freq Level
Mz dBuV/m

1 6515.80 68.31

6490, 6500 6510, 6520 6530 6540,
Frequency (MHz)
+ 03CH20-HY
3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

1#14

CH5

1

10

Ox7f7f6cTf

34

+ 100MHz

Over Limit ReadAntenna Cable Preamp A/Pos
Limit Line Level Factor Loss Factor

dB dBuV/m dBuV dB/m  dB  dB  cm

,,,,,,,,,,,, 56.30 35.19 14.59 37.77

6550 65655

T/Pos
Remark

Date: 2022.05-28

s08)
745
683 A A i
621
559
497
a5
73
314
29
185
124
62|
34575 6360 6370 G380, 6390 6400 6410 6420, 6430, 44575
Frequency (MHz)
Site :03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Projaect 1121931-20
EUT 1 #14
Channel CH5
cidx 1
sts_mode i1
packet_length
power_hex OXTFTF6CTF
P6 Delay 34
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg
1 6396.05 70.11 ------ ------ 58.80 34.59 14.52 37.80 --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5 Pre-located worst frequency Plots

Mode 33: cidx-11 sts-3 packet length-0

Mode 34: cidx-12_sts-0 packet length-125

Date: 2022.06-15

s08)
745
o83 i A
624
559
407]
a5
373
314
2
185
124
62|
643925 6450 6460 670 6480 6490, 6500 G510, 6520 6530, 653925
Frequency (MHz)
Site +03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Projaect 121931-20
EUT 1414
Channel 1CHS
cidx 1
sts_mode 3
packet_length 0
power_hex +OXTFTF6CTF
PG Delay :
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 6489.65 69.10 - oo 57.24 35.64 14.57 37.75 - Peak

Date: 2022.06-15

s08
74
68.3] 1
2.4 bbbyt e e N ] e B LY W
s5.9)
407,
435
a7
314
249
18,
124

62)

543425 6as0 G460 G470 G4GD. 6%, 6500 6510, G520 653425

Frequency (MHz)
Site +03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect 121931-20
EUT 1414
Channel :CH5
cidx 112
sts_mode o
packet_length 1125
power_hex OXTFTf6CT
PG Delay .
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 dB m  deg
1 6484.15 67.40 ------ ----—- 55.59 35.00 14.57 37.76 --- Peak

Mode 35: cidx-12_sts-1_packet length-125

Mode 36: cidx-12_sts-3_packet length-0

Date: 2022.05-28

s08
74
683 o o
624
s5.9)
407,
435
373
314
249
18,
124
62)
346 @60, Gar0. Goe0 6390, . 6AT0. 20 6430, 64406446
Frequency (MH2)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect +121931-20
EUT 1314
Channel 1 CH5
cidx 12
sts_mode 1
packet_length 1125
power_hex : OXTFTF6CTE
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m aB dB m  deg
1 6395.80 70.15 ------ ------ 58.84 34.59 14.52 37.80 --- Peak

Date: 2022.06-15

s08
745
4

L A 5 T

624

55.9)

407,

435

373

314

249

18]

124

62

543975 6450, 6460 6470 64%0_ 6490, 6500 6510 6520 6530 650975
Frequency (MHz)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Projaect +121931-20
EUT 1314
Channel 1 CH5
cidx 12
sts_mode 3
packet_length 10
power_hex : OXTFTF6CTE
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Po:
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m aB dB m  deg
1 6489.45 69.10 ------ ------ 57.24 35.e4 14.57 37.75 --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9 Pre-located worst frequency Plots

Mode 37: cidx-9_sts-0 packet length-125

Mode 38: cidx-9_sts-1 packet length-125

Date: 2022.06-15

s08)
745
683 :

B i a | R e A ey VYV N R
624
559
407]
a5
373
314
2
185
124
62|

797 740 7950 7960, 7970, 7980 7990 G000 B0f0. 8020, 8031
Frequency (MHz)
Site +03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Project 121931-20
EUT #14
Channel CHY
cidx 9
sts_mode 0
packet_length 1125
power_hex + OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 7980.80 68.14 - oo 54.66 37.10 15.52 39.14 - Peak

Date: 2022.05-28

s08)
748 1
683
624
559
407]
a5
373
314
2
185
124
62|
79995 8010 8020, 8030 8040 8050 80G0. 6070, G080 80%0. 80995
Frequency (MHz)
Site +03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Project 121931-20
EUT #14
Channel CHY
cidx 9
sts_mode 1
packet_length 1125
power_hex + OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 8049.70 70.69 - oo 57.35 37.10 15.45 39.22 - Peak

Mode 39: cidx-9_sts-3_packet length-0

Mode 40: cidx-10_sts-0_packet length-125

Date: 2022.06-15

s08
745
563 ;
"y e T T R TR NP
624
55.9)
407,
435
373
314
249
18]
124
62
799975 8010, 8020 8030, 800 8050 060, 8070, 80a0
Frequency (MH)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project +121931-20
EUT 1314
Channel 1 CH9
cidx 9
sts_mode 3
packet_length 10
power_hex : OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos
Freq Level Limit Line Level Factor Loss Factor
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB cm
1 8050.15 68.61 ------ ------ 55.28 37.10 15.45 39.22

5090, 8099,

T/Pos

5

Date: 2022.06-15

s08)
748
68.3] L -
B R N e e T WAV VS Sywy
624
559
407]
a5
373
314
249
185
124
62|
792875 7940, 790 7960 7970, 7980 79%. 8000 GOT0. 8020, 602875
Frequency (MHz)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 1121931-20
EUT #14
Channel 1 CH9
cidx 10
sts_mode 0
packet_length 1125
power_hex : OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m aB dB m  deg
1 7979.85 67.59 ------ ------ 54.12 37.10 15.51 39.14 --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9 Pre-located worst frequency Plots

Mode 41: cidx-10_sts-1 packet length-125

Mode 42: cidx-10_sts-3 packet length-0

Date: 2022.05-28

808
624

407,
435
373
314

18]
124
62

s ST e e e ey

9995 8010 8020,

Site
Condition

Project
EUT

sts_mode
packet_length
power_hex

P6 Delay

span

Freq Level

Mz dBuV/m

1 8049.60 70.33 -

i1

B030. 8040 8050 8060 G070 8080 6090 80995
Frequency (MHz)

+03CH20-HY

3m 9120D_02294_1110622 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

#14

CcHo

10

1125

OxBeBe748e

+100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@B dBuV/m dBuV  dB/m  dB  dB  cm  deg

rrrrrrrrrrr 57.00 37.10 15.45 39.22  ---  --- Peak

Date: 2022.06-15

808
748
683 r
(SR
62.1] probtoateashN et s
559
497]
435
73
314
29
185
124
62|
0935 B10. 8120 8130 6140 G150 160 6170 G180 81935
Frequency (MHz)
Site +03CH20-HY
Condition 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT 1 #14
Channel cHo
cidx 10
sts_mode i3
packet_length 0
power_hex OxBeBe748e
P6 Delay
span +100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 8143.80 69.26 -~ oo $6.22 37.10 15.27 39.33 - - Peak

Mode 43: cidx-11_sts-0_packet length-125

Mode 44: cidx-11_sts-1_packet length-125

Date: 2022.06-15

P S aa At

s
e/ M A AR s P s A

9125 7930,

site
Condition

Project
EUT

Channel

cidx
sts_mode
packet_length
power_hex

P6 Delay

span

Freq Level
Mz dBuV/m

1 7961.05 67.75

7940 7950 7960 7970 7980 7990 8000 80M.25
Frequency (MHz)

+ 03CH20-HY

3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

10

:121931-20

#14

CcHo

1

125

OxBeBe748e

34

+100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@B dBuV/m dBuV  dB/m  dB  dB  cm  deg

rrrrrrrrrrrr 54.28 37.10 15.49 39.12  ---  --- Peak

Date: 2022.05-28

08

624

497
a5
73
314

18]
124
62

site
Condition

Project
EUT
Channel
cidx
sts_mode
packet_length
power_hex
P6 Delay
span

Freq Level

Mz dBuV/m

1 8089.90 70.61

0305 6040, 8050

8060 8070. 8080, 80%0. 8100, 8110 8120, 81305

E
Frequency (MHz)

+ 03CH20-HY

3m 9120b_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

:121931-20

#14

CcHo

1

B

125

OxBeBe748e

34

+100MHz

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
@B dBuV/m dBuV  dB/m  dB  dB  cm  deg

rrrrrrrrrrrr 57.38 37.10 15.39 39.26  ---  --- Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9 Pre-located worst frequency Plots

Mode 45: cidx-11_sts-3_packet length-0

Mode 46: cidx-12_sts-0 packet length-125

Date: 2022.06-15

s08)
745
683

st iy e llrtonbo ot Ty, A "
624
559
407]
a5
373
314
2
185
124

62|

0305 8040 8050, 80G0. 8070, G0B0. G090 8100 810, 8120 81305

Frequency (MHz)
Site +03CH20-HY
Condition +3m 9120D_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Project 121931-20
EUT 1 #14
Channel 1CHY
cidx 1
sts_mode 3
packet_length 0
power_hex + OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBLV dB/m  dB  dB  cm  deg
1 8080.99 68.80 -~ - 55.57 37.10 15.39 39.26 - Peak

Date: 2022.06-15

a0
72

o "

P! EO R POpnY PEVA¥ A VAV N L 0 o N it
559

4071

Py

3

514

249

154

124

o

T TeRo o6 7o 7eenTew  wodo @io  wid TS
Frequency (o)
Site :03CH20-HY
Condition :3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project 121931-20
EUT 1 #14
Channel 1 CH9
cidx 112
sts_mode 0
packet_length 1125
power_hex : OxBeBe748e
PG Delay
span 100MHz
Over Linit ReadAntemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Facton Loss Factor Renark
MHz dBuV/m dB dBuV/m  dBuV  dB/m a8 a8 m  deg
1 7981.75 66.94 ------ ------ 53.46 37.10 15.52 39.14 --- Peak

Mode 47: cidx-12_sts-1_packet length-125

Mode 48: cidx-12_sts-3_packet length-0

Date: 2022.05-28

s08)
748
683 s o P
624
559
407]
a5
373
314
249
185
124
62|
0305 8040 8050, 80G0. 8070 G00. G090 8100 &1I0. 8120 81305
Frequency (MHz)
Site 03CH20-HY
Condition +3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:3.000sec
Project 1121931-20
EUT #14
Channel 1CHY
cidx 2
sts_mode 1
packet_length 1125
power_hex + OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq level Limit Line Level Factor Loss Factor Remark

Wiz dBuV/m  dB dBuV/m dBLV dB/m B dB  cm  deg
1 8081.10 70.06 - oo 56.83 37.10 15.39 39.26 -~ Peak

Date: 2022.06-15

a0
7as)
1
B0 o i o " A
621
559
407
5
w73
314
29
185
124
62
05075 Gso G0 @070 B0B0 G090 @00 GHO @120 #3075
Frequency (W)
Site 03CH20-HY
Condition : 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Project :121931-20
EUT < #14
Channel 1 CH9
cidx 12
sts_mode 3
packet_length 0
power_hex : OxBeBe748e
PG Delay
span 100MHz
Over Limit ReadAntenna Cable Preamp A/Pos T/Po:

Freq Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m aB dB m  deg
1 8081.05 68.81 ------ ------ 55.58 37.10 15.39 39.26 --- Peak
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5 Peak Power Measurement Plots
Mode 1: cidx-9_sts-0_packet length-125 Mode 2: cidx-9_sts-1_packet length-125

17:12:33 24.08.2022 17:09:48 24.08.2022

Mode 3: cidx-9_sts-3 packet length-0 Mode 4: cidx-10_sts-0_packet length-125
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5 Peak Power Measurement Plots
Mode 5: cidx-10_sts-1_packet length-125 Mode 6: cidx-10_sts-3_packet length-0

Mode 7: cidx-11_sts-0_packet length-125 Mode 8: cidx-11_sts-1_packet length-125
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5 Peak Power Measurement Plots
Mode 9: cidx-11_sts-3_packet length-0 Mode 10: cidx-12_sts-0_packet length-125

17:28:18 24.08.2022 17:38:49 24.08.2022

Mode 11: cidx-12_sts-1_packet length-125 Mode 12: cidx-12_sts-3_packet length-0
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CH09 Peak Power Measurement Plots
Mode 13: cidx-9_sts-0_packet length-125 Mode 14: cidx-9_sts-1_packet length-125

13:23:42 08.06.2022 13:22:32 08.06.2022

Mode 15: cidx-9_sts-3_packet length-0 Mode 16: cidx-10_sts-0_packet length-125
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CH09 Peak Power Measurement Plots
Mode 17: cidx-10_sts-1_packet length-125 Mode 18: cidx-10_sts-3_packet length-0

Mode 19: cidx-11_sts-0_packet length-125 Mode 20: cidx-11_sts-1_packet length-125
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CH09 Peak Power Measurement Plots
Mode 21: cidx-11_sts-3_packet length-0 Mode 22: cidx-12_sts-0_packet length-125

14:37:28 00.06.2022 14:44:29 08.06.2022

Mode 23: cidx-12_sts-1_packet length-125 Mode 24: cidx-12_sts-3_packet length-0
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e% FCC RADIO TEST REPORT Report No. : FR121931-20

SPORTON LAB.

Ant. 3 CHO5 Peak Power Measurement Plots
Mode 25: cidx-9_sts-0_packet length-125 Mode 26: cidx-9_sts-1_packet length-125

Multiview = Spectrum

- A
1Zero Span

03:08:03 16.06.2022 :21:19 20052022

Mode 27: cidx-9_sts-3_packet length-0 Mode 28: cidx-10_sts-0_packet length-125

Multiview =2 Spectrum
Offset 1200 6 *

Multiview =2 Spectrum
Offset
it SWI

03:06:52 16.06.2022 03:08:00 16.06.2022
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5 Peak Power Measurement Plots
Mode 29: cidx-10_sts-1_packet length-125 Mode 30: cidx-10_sts-3_packet length-0

4:2:05 20052022 03:00:26  16.06.2022

Mode 31: cidx-11_sts-0_packet length-125 Mode 32: cidx-11_sts-1_packet length-125

TEL : 886-3-327-0868 Page Number : 48 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5 Peak Power Measurement Plots
Mode 33: cidx-11_sts-3_packet length-0 Mode 34: cidx-12_sts-0_packet length-125

Multiview = Spectrum . Multiview = Spectrum

- A 3 - A
1Zero Span 1Zero Span

03:12:26 16.06.2022 03:13:43 16.06.2022

Mode 35: cidx-12_sts-1_packet length-125 Mode 36: cidx-12_sts-3_packet length-0

Multiview =2 Spectrum
6 Oifset

4:36:35 20.05.2022 03:17:26 16.06.2022
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SPORTON LAB.

Ant. 3 CH09 Peak Power Measurement Plots
Mode 37: cidx-9_sts-0_packet length-125 Mode 38: cidx-9_sts-1_packet length-125

Multiview = Spectrum

- A
1Zero span

03:23:07 16.06.2022 14:22:41 28,08 .2022

Mode 39: cidx-9_sts-3_packet length-0 Mode 40: cidx-10_sts-0_packet length-125

Multiview =2 Spectrum Multiview =2 Spectrum

Offvet 13.47 B ®

03:32:13 16.06.2022 03:33:22 16.06.2022
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Ant. 3 CH09 Peak Power Measurement Plots
Mode 41: cidx-10_sts-1_packet length-125 Mode 42: cidx-10_sts-3_packet length-0

Spectrum
7 Offset
- swi

145 20.85.2022 03:34:29 16.06.2022

Mode 43: cidx-11_sts-0_packet length-125 Mode 44: cidx-11_sts-1 packet length-125

TEL : 886-3-327-0868 Page Number : 51 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CH09 Peak Power Measurement Plots
Mode 45: cidx-11_sts-3_packet length-0 Mode 46: cidx-12_sts-0 packet length-125

Multiview = Spectrum . Multiview = Spectrum

2w Offset 132308 ®
14t & SWI - A
1Zero span

03:46:59 16.06.2022 03:49:47 16.06.2022

Mode 47: cidx-12_sts-1_packet length-125 Mode 48: cidx-12_sts-3_packet length-0

Multiview = Spectrum
R f

1:17:23 20,05 2022 03:52:41 16.06.2022

TEL : 886-3-327-0868 Page Number : 52 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

3.3 Radiated Emissions

3.3.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.
Radiated Emissions above 960MHz Limit
Frequency Range (MHz) EIRP (dBm), RBW = 1MHz
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3
3100-10600 -41.3
Above 10600 -61.3

Note:
Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Filter loss; Aux 2 = Distance extrapolation factor)

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm), RBW 2 1kHz
1164-1240 -85.3
1559-1610 -85.3
Note E (dBuv/m) = EIRP (dBm) + 95.23, example, E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m
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3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method for Radiated Emissions above 960MHz
[l Radiated Emissions above 960MHz

I Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

B Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

I Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MH2z).

I Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=2=1kHz).

[l For radiated measurement.

B Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

I Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

B Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

Il For the transmitter unwanted emissions shall be measured using following options below:

Il Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

[0 Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

B Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

Il Forradiated measurement.

I Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

Bl If the noise floor can’t meet the limit, the test distance will be shorten and described in the report.

B Anyunwanted emissions level shall not exceed the fundamental emission level.
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3.3.4 Test Setup

Radiated Emissions below 30MHz

l | R Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

R

Spectrum Analyzer ! Receiver

Radiated Emissions from 30MHz to 1GHz and Emissions from Digital Circuitry

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver
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Radiated Emissions from 1GHz to 1.61 GHz

R Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer | Receiver

Radiated Emissions from 1.61 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
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Radiated Emissions from 10.60 GHz to 18GHz

R Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer | Receiver

Radiated Emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.3.5Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible
value has no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.3.6 Radiated Emissions (Fundamental)

Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MH2) (dBuV/m) (dBm/MHz) (dBuV/m) @) | R | v
1 6491 43.85 -41.3 53.93 -10.08 Pass \%
2 6502 46.46 -41.3 53.93 -7.47 Pass \%
3 6491 43.85 -41.3 53.93 -10.08 Pass \%
4 6510 48.16 -41.3 53.93 -5.77 Pass \%
5 6504 49.22 -41.3 53.93 -4.71 Pass \%
6 6504 46.60 -41.3 53.93 -7.33 Pass \%
7 6506 46.98 -41.3 53.93 -6.95 Pass \%
8 6506 46.92 -41.3 53.93 -7.01 Pass \%
9 6509 44.97 -41.3 53.93 -8.96 Pass \%
10 6507 43.87 -41.3 53.93 -10.06 Pass \%
11 6507 44.43 -41.3 53.93 -95 Pass \%
12 6491 43.13 -41.3 53.93 -10.8 Pass \%
13 7877 52.57 -41.3 53.93 -1.36 Pass H
14 7877 53.77 -41.3 53.93 -0.16 Pass H
15 7878 50.71 -41.3 53.93 -3.22 Pass H
16 8064 53.52 -41.3 53.93 -0.41 Pass H
17 7877 53.52 -41.3 53.93 -0.41 Pass H
18 7875 51.66 -41.3 53.93 -2.27 Pass H
19 7887 52.58 -41.3 53.93 -1.35 Pass H
20 7887 53.66 -41.3 53.93 -0.27 Pass H
21 7887 50.54 -41.3 53.93 -3.39 Pass H
22 7878 49.08 -41.3 53.93 -4.85 Pass H
23 7878 52.91 -41.3 53.93 -1.02 Pass H
24 7878 49.80 -41.3 53.93 -4.13 Pass H
25 6439 51.00 -41.3 53.93 -2.93 Pass H
26 6443 52.77 -41.3 53.93 -1.16 Pass H
27 6431 49.89 -41.3 53.93 -4.04 Pass H
28 6434 51.73 -41.3 53.93 -2.2 Pass H
29 6434 52.82 -41.3 53.93 -1.11 Pass H
30 6437 49.65 -41.3 53.93 -4.28 Pass H
31 6436 51.57 -41.3 53.93 -2.36 Pass H
32 6437 53.09 -41.3 53.93 -0.84 Pass H
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Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MHz) (dBuV/m) (dBm/MHz) (dBuV/m) @) | R | vy

33 6435 49.47 -41.3 53.93 -4.46 Pass H
34 6506 49.64 -41.3 53.93 -4.29 Pass H
35 6444 53.03 -41.3 53.93 -0.9 Pass H
36 6490 49.63 -41.3 53.93 -4.3 Pass H
37 8062 52.05 -41.3 53.93 -1.88 Pass H
38 8065 53.42 -41.3 53.93 -0.51 Pass H
39 8063 50.16 -41.3 53.93 -3.77 Pass H
40 8064 52.07 -41.3 53.93 -1.86 Pass H
41 8064 53.39 -41.3 53.93 -0.54 Pass H
42 8062 50.21 -41.3 53.93 -3.72 Pass H
43 8065 52.00 -41.3 53.93 -1.93 Pass H
44 8065 53.48 -41.3 53.93 -0.45 Pass H
45 8066 50.03 -41.3 53.93 -3.9 Pass H
46 8064 49.23 -41.3 53.93 -4.7 Pass H
47 8064 53.34 -41.3 53.93 -0.59 Pass H
48 8065 50.24 -41.3 53.93 -3.69 Pass H
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_ Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

Y

Test Distance

3m

Mode 1: cidx-9_sts-0_packet length-125

Mode 2: cidx-9_sts-1 packet length-125

Date: 2022.05.24.

1
— ]
500 00 6700,

FoC_yW HAND|

000 6100 6200, 6300,

Site :03CH20-HY
Condition

Project 12193120
EUT #a
Channel CH5
cidx 9

s_m 10
packet_length 1125
power_hex +0x3f3£343f
P6 Delay :26

Over Limit
Freq Llevel Limit

Wiz dBuV/m B dBuV/m

Line Level Factor

1 6491.00 43.85 -10.08 53.93 31.97 35.65 14.58 37.75

500, 6600, 800 6900 7000
Frequency (MHz)

+ FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

ReadAntenna Cable Preamp A/Pos T/Pos
Loss Factor Remark

@V d8/m @8 8 cm  deg

--- Average

Date: 20220524

FCC_UWB_HAND.

Freq Level
Wz dBuV/m

1 6502.00 46.46

Over Limit
Limit Line Level Factor

8 dBuV/m dBWV  dB/m  dB

7.47 53.93 34.52 35.11 14.58 37.75

5700, 6800, 6900 7000

T
29| - S s I ———
357]

285
214
143)
74
000 6100, 6200 6300 6400 6500. G600
Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 91200_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project +121931-20

EuT #a

Channel +CHS

cidx :9

sts_mode i1

packet_length 1125

power_hex :0xafafaaaf

PG Delay :26

ReadAntenna Cable Preamp A/Pos T/Pos
Loss Factor Remark

--- Average

Mode 3: cidx-9 sts-3 packet length-0

Date: 2022.05.24.

929

FoC_yw HAND|

000 6100 6200, 6300 G400,

500 6600 6700, 6800 6900 7000
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #a
Channel 1CHS
cidx 9
sts_mode i3
packet_length ‘0
power_hex +Oxafafad4f
P6 Delay 126
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 649100 43.85 -10.08 53.93 31.97 35.05 14.58 37.75 - Average
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 1 CHO5_ Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

Y

Test Distance

3m

Mode 4: cidx-10_sts-0_packet length-125

Mode 5: cidx-10_sts-1 packet length-125

Date: 2022.05.24.

923
857
785
74
643
574 FCC_UWB_HAND)
509 4
429 e —
357
205
214
143
74

000 6100 6200 6300 6400 600 G600 G700  6800.  6900. 7000

Frequency (MHz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 121931-20
EUT #a
Channel CH5
cidx 110
s_m 10
packet_length 1125
power_hex +0xbfbf9chf
P6 Delay :20
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg

1 6510.00 48.16 -5.77 53.93 36.17 35.16 14.59 37.76 --- Average

Date: 20220524

1 650400 49.22

92|
857)
785
74
643)
574 FCC_UWB_HAND
i
500 -
T

9] e S e SO EURDUN RO
357]
285
214
143)
74

000 6100 6200 6300 6400 600 G600, G700,  6800.  6900. 7000

Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 91200_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #a
Channel 1CHS
cidx 110
sts_mode i1
packet_length 1125
power_hex +0xbfbfochf
PG Delay :20
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg

471 53.93 37.27 35.12 14.58 37.75 --- Average

Mode 6: cidx-10_sts-3 packet length-0

Date: 2022.05.24.

571 FoC_yw HAND|

T
——
429) S SN U S N —

000 6100 6200, 6300 G400, 00 6700 6800 6900, 7000

50066
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #a
Channel CH5
cidx 110
sts_mode i3
packet_length 20
power_hex +0xbfbf9chf
P6 Delay 120
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 6504.00 46.60 -7.33 53.93 34.65 35.12 14.58 37.75 -~  --- Average
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FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_ Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

Y

Test Distance

3m

Mode 7: cidx-11_sts-0 packet length-125

Mode 8: cidx-11_sts-1_packet length-125

Date: 2022.05.24.

/‘\w._“_,\”_‘k

FoC_yW HAND|

000 6100 6200, 6300 G400,

00 6600 6700, G800 6900 7000
Frequency (MHz)

+ FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

Site +03CH20-HY
Condition
Project 12193120
EUT #a
Channel CH5
cidx B

s_m 10
packet_length 1125
power_hex +0x6f6f5c6f
P6 Delay 126

Over Limit

Freq Level Limit Line

Wiz dBuV/m B dBuV/m

1 6506.00 46.98 -6.95 53.93

ReadAntenna Cable Preamp A/Pos T/Pos
Level Factor  Loss Factor Remark

@V d8/m @8 8 cm  deg

35.02 35.14 14.58 37.76 --- Average

Date: 20220524

T
429 R B S —
357 i

285

214

143

4

FCC_UWB_HAND.

000 6100, 6200,

Site
Condition

5300, 6400, 5600

5500,
Frequency (Miz)

+03CH20-HY.
+ FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL

5700, 6800, 6900 7000

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project

sts_mode
packet_length
power_hex

PG Delay

Freq Level

Wz dBuV/m

1 6506.00 46.92

:121931-20
4

CH5

B

B

1125
: Ox6f6F5c6f
126

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

8 dBuV/m dBWV  dB/m  dB

7.01 53.93 34.96 35.14 14.58 37.76

--- Average

Mode 9: cidx-11_sts-3 packet length-0

Date: 2022.05.24.

429 L B -l

FoC_yw HAND|

000 6100 6200, 6300 G400,

00 6600 6700, G800, 6900 7000
Frequency (MHz)

+ FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

Site +03CH20-HY
Condition
Project 12193120
EUT #a
Channel 1CHS
cidx B
sts_mode i3
packet_length ‘0
power_hex +0x6f6f5c6f
P6 Delay 126

Oover Limit

Freq Level Limit Line

Wiz dBuV/m B dBuV/m

1 6509.00 44.97 -8.95 53.93

ReadAntenna Cable Preamp A/Pos T/Pos

Level Factor Loss Factor Remark
@V d8/m @B 8 cm  deg
33.00 35.15 14.58 37.76 - - Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report Template No.: BU5-FR15F Version 1.0

Page Number
Issued Date
Report Version

. 62 of 116
: Jun. 29, 2022
;01




SPORTON LAB.
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Report No. : FR121931-20

Ant. 1 CHO5 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

Y

Test Distance

3m

Mode 10: cidx-12_sts-0_packet length-125

Mode 11: cidx-12_sts-1 packet length-125

Date: 2022.05.24.

571 FoC_yW HAND|

1
29 S S S S N——
S

000 6100 6200, 6300 G400, 00 6700 6800 6900, 7000

550066
Frequency (MHz)

Site +03CH20-HY
Condition + FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #a
Channel CH5
cidx 12
s_m 10
packet_length 1125
power_hex +0x3f3£343f
P6 Delay :26
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg

1 6507.00 43.87 -10.06 53.93 31.91 35.14 14.58 37.76 --- Average

Date: 20220524

1 6507.00 44.43

92|
857)
785
74
643)
574 FCC_UWB_HAND
500
1

a2 p—— e S R
357]
285
214
143)
74

000 6100 6200 6300 6400 600 G600, G700,  6800.  6900. 7000

Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 91200_02294_1110622 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #a
Channel +CHS
cidx 12
sts_mode i1
packet_length 1125
power_hex +0x3f3f343f
PG Delay :26
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg

-9.50 53.93 32.47 35.14 14.58 37.76 --- Average

Mode 12: cidx-12_sts-3 packet length-0

Date: 2022.05.24.

929

571 FoC_yw HAND|

000 6100 6200, 6300 G400, 00 6700 6800 6900, 7000

50066
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 VERTICAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #a
Channel 1CHS
cidx 12
sts_mode i3
packet_length ‘0
power_hex +0x3F3£343f
P6 Delay 126
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 649100 43.13 -10.80 53.93 31.25 35.05 14.58 37.75 -~ --- Average
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO9 Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

H

Test Distance

3m

Mode 13: cidx-9_sts-0_packet length-125

Mode 14: cidx-9_sts

-1 packet length-125

Date: 2022.06.-08

a2
o517
7o
74

574
500]

357"
285
214
143

29 / . R —

FoC_yW HAND|

500 7600, 7700,

Site
Condition

Project

s_m
packet_length
power_hex
P6 Delay

Freq Level

Wz dBuV/m

1 7877.00 52.57

7800 7900, 100, 8200 6300, 8400 8500

30008
Frequency (MHz)

:03CH20-HY
+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
121931-20
#14

1CHY
9

0

1125

+ Oxceceadce

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

6 dBuV/m dBuV dB/m  dB  dB  cm deg

-1.36 53.93 38.61 36.95 16.05 39.04 --- Average

1 7877.00 53.77 -0.16 53.93 39.81 36.95 16.05 39.04

L Date: 2022.06.08
92|
857)
785
74
643)
574 FCC_UWB_HAND
e,
s00| — «\\
2] —— e
s ——
285
214
143)
74
500 7600, 7700, 7800 7900 8000 8100, 8200, 300  8400. 8500
Frequency (Wz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #14
Channel +CH9
cidx :9
sts_mode i1
packet_length 1125
power_hex +Oxceceadce
PG Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg

--- Average

Mode 15: cidx-9 sts-3 packet length-0

Date: 2022.06-08

929

387

429 // \«M

FoC_yw HAND|

500 7600, 7700,

Site
Condition

Project

sts_mode
packet_length
power_hex
P6 Delay

Freq Level

Wiz dBuV/m

1 7878.00 50.71

7800 7900 8000 8100 8200 6300 8400 8500
Frequency (MHz)

:03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

121931-20

#14

1CHY

9

i3

+ Oxceceadce

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
8 dBuV/m dBuV dB/m  dB  dB  cm  deg
-3.22 53.93 36.74 36.96 16.05 39.84  ---  --- Average
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 2 CHO9 Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

H

Test Distance

3m

Mode 16: cidx-10_sts-0_packet length-125

Mode 17: cidx-10_sts-1 packet length-125

Date: 2022.06-02

a2
o517
7o
74

574 .
500] I e

29 .
T e

387

FoC_yW HAND|

285

214
143

500 7600 7700, 7800, 7900, 100, 8200 6300, 8400 8500

3000 8
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 121931-20
EUT #14
Channel $CHO.
cidx 110
s_m 10
packet_length 1125
power_hex + Oxeeeebee
P6 Delay :
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg

1 8064.00 53.52 -0.41 53.93 39.55 37.10 16.11 39.24 --- Average

Date: 20220608

FCC_UWB_HAND.

500 7600, 7700,

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay
Freq Level
Wz dBuV/m

1 7877.00 53.52

7600 7900 G000 8100 8200 8300 8400, 8500
Frequency (Miz)

+03CH20-HY.
+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
+121931-20

#14

CHY

110

B

1125

+ Oxceceadce

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

@B dBuV/m  dBWV dB/m  dB  dB  cm  deg

-0.41 53.93 39.56 36.95 16.05 39.04 --- Average

Mode 18: cidx-10_sts-3 packet length-0

Date: 2022.06-08

571 FoC_yw HAND|

+
SN pp——
500] > e
29 o S
- —

387"
285
214
143

74

500 7600 7700, 7800, 7900 8000 8100 G200 6300 8400, 8500
Frequency (Miz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel $CHO.
cidx 110
sts_mode i3
packet_length :
power_hex + Oxeeeeb8ee
P6 Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg
1 7875.00 51.66 -2.27 53.93 37.70 36.95 16.05 39.04 .-  --- Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO9 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 19: cidx-11_sts-0_packet length-125

Mode 20: cidx-11_sts-1 packet length-125

Date: 2022.06.-08

a2
o517
7o
74

571 FoC_yW HAND|

500]
- L

29 =
T [
w7

285
214
143

500 7600 7700, 7800, 7900, 100, 8200 6300, 8400 8500

30008
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 121931-20
EUT #14
Channel $CHO.
cidx Bl
s_m 10
packet_length 1125
power_hex + Oxceceadce
P6 Delay :
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg

1 7887.00 52.58 -1.35 53.93 38.60 36.97 16.06 39.05 --- Average

L Date: 2022.06.08
92|
857)
785
74
643)
s74 1 FCC_UWB_HAND
500] P e
2] /«‘/ T
—
P I —
285
214
143)
74
500 7600, 7700, 7800 7900 8000 8100, 8200, 300  8400. 8500
Frequency (Wz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #14
Channel +CH9
cidx Bl
sts_mode i1
packet_length 1125
power_hex +Oxceceadce
PG Delay :26
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg

1 7887.00 53.66 -0.27 53.93 39.68 36.97 16.06 39.05

--- Average

Mode 21: cidx-11_sts-3 packet length-0

Date: 2022.06-08

929

571 FoC_yw HAND|

- R ——

500 7600 7700,  7800.  7900. 100, 8200 300, 8400 8500

30008
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel 1CHY
cidx B
sts_mode i3
packet_length :
power_hex + Oxceceadce
P6 Delay :
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
T Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg
1 7887.00 50.54 -3.39 53.93 36.56 36.97 16.06 39.05 ---  --- Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO9 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 22: cidx-12_sts-0_packet length-125

Mode 23: cidx-12_sts-1_packet length-125

Date: 2022.06.-08

a2
o517
7o
74

54
s0f
429
37—
20
214
13

FoC_yW HAND|

500 7600, 7700,

Site
Condition

Project

s_m
packet_length
power_hex
P6 Delay
Freq Level
Wiz dBuV/m

1 7878.00 49.08

7800 7900 8000 100 6200 8300 8400 8500
Frequency (MHz)
+03CH20-HY
+FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
121931-20
#14
iCHY
12
10
1125
+0xBeBeT4ge
:20
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark
6 dBuV/m dBuV dB/m  dB  dB  cm deg
-4.85 53.93 35.11 36.96 16.65 39.04 -~ Average

Date: 20220608

FCC_UWB_HAND.

500 7600,

Site
Condition

Project

sts_mode
packet_length
power_hex
PG Delay
Freq
Wz

1 7878.00

7700 7800 7900 8000,
Frequency (Miz)

+03CH20-HY.

B100. 8200, 6300, 6400 8500

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

+121931-20
#14
CHY

12

B

1125
+ OxbebeScbe
126

Over Limit

ReadAntenna

Level Limit Line Level Factor
dBuV/m ~ dB dBuV/m dBuV  dB/m
52.91 -1.02 53.93 38.94 36.9

Cable Preamp A/Pos T/Pos

Loss Factor Remark
& a8 cm  deg
16.05 39.04 --- Average

Mode 24: cidx-12_sts-3 packet length-0

Date: 2022.06-08

Freq Level Limit Line
Wiz dBuV/m B dBuV/m

1 7878.00 49.80 -4.13 53.93

Level Factor

a8V~ dB/m

35.83 36.96

a2
a5
7o
74
6
574 FCC_yWB_HAND)
50 e Bt s o
T —ment—— ]
35.7]
20
214
13
74

500 7600 7700, 7800, 7900 8000 8100 6200 6300 8400, 8500

Frequency (Miz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel 1CHY
cidx 12
sts_mode i3
packet_length 20
power_hex + Oxbebe9cbe
P6 Delay 120
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Loss Factor Remark
@B B deg
16.05 39.04 -~ Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 3_CHO5_Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

H

Test Distance

3m

Mode 25: cidx-9_sts-0_packet length-125

Mode 26: cidx

-9 sts-1 packet length-125

Date: 2022.06.15.

929

786

574 FOC_yWB HAND|

T

e —

00 6700 6800 6%00. 7000

000 6100 6200 6300 6400 6500 6600,
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 112193120
EUT #14
Charinel cH5
cidx i9
sts_mode 0
packet_length 1125
power_hex OxTFTFOCTE
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

WAz dBuV/m B dBuV/m dBWV dB/m B dB  cm  deg

1 6439.00 51.00 -2.93 53.93 39.47 34.76 14.55 37.78 --- Average

Date: 20220528

FCC_UWB_HAND,

= i e R

000 6100, 6200,

site
Condition

Project

packet_length
power_hex
PG Delay

Freq Level

Wz dBuV/m

1 6483.00 52.77

5300, 6400 600, 6700, 6800, 6900 7000

6500,
Frequency (Miz)

+03CH20-HY.

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
+121931-20

#14

:CH5

9

B

1125
Ox7fTf6cTE
134

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m dBW dB/m  dB  d8  cm  deg

1116 53.93 41.23 34.77 14.55 37.78 --- Average

Mode 27: cidx-9 sts-3 packet length-0

Date: 2022.06.15.

02
851
704
74
P
st Fec_uw-sanD
s0 |
129 =
e Iy

B -
24
214
149
74

00 G0 G200 6300 GADo_ GB00_ 600 6700 GBoo. G900 7000

requency ()
site £03CH20-HY
Condition + FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:L000sec
Project :121931.20
EuT i#14
Charel icHs
cidx s
sts_mode 3
packet_length 0
power_hex LOTFTFOCTE
26 Delay i34
Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Wz dBuV/m

1 643100 49.89

46 dBuV/m dBwV  dB/m  dB  d8  cm  deg

-4.04 53.93 38.40 34.72 14.55 37.78 --- Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3_CHO5_Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 28: cidx-10_sts-0_packet length-125

Mode 29: cidx-10_sts-1 packet length-125

Date: 2022.06.15.

a2
o517
7o
74
64
574 FCC_yWE_HAND)
s0f ISR S S -
429 //'" M\‘\
387 s |
20
214
13
74
000 6100 6200 6300, 6400 G500 6600. 6700 6800 6900. 7000
Frequency (MHz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel CH5
cidx 110
s_m 10
packet_length 1125
power_hex $Ox7FTF6CTE
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg
1 6434.00 5173 -2.20 53.93 49.22 34.74 14.55 37.78 - Average

Date: 20220528

92|
857)
785
74
643)
574 1 FCC_UWB_HAND
500 e —
L = S
357]
285
214
143)
74
000 6100 6200 6300 6400 600 G600, G700,  6800.  6900. 7000
Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #14
Channel 1CH5
cidx 110
sts_mode i1
packet_length 1125
power_hex :0xTF7f6cTE
PG Delay i34
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg
1 643400 52.82 -1.11 53.93 4131 34.74 14.55 37.78 - Average

Mode 30: cidx-10_sts-3 packet length-0

Date: 2022.06.15.

a2
a5
7o
74
6
574 FCC_yWB_HAND)
504 -
e
29 / S
T i S
20
214
13
74
000 6100 6200 6300, 6400 G500 6600, 6700 6800 6900. 7000
Frequency (Miz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel CH5
cidx 110
sts_mode i3
packet_length 20
power_hex $Ox7F7F6CTE
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg
1 6437.00 49.65 -4.28 53.93 38.13 34.75 14.55 37.78 - Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3_CHO5_Radiated Emissions (Fundamental)

Operating Functio

n Standalone Mode

Polarization

H

Test Distance

3m

Mode 31: cidx-11_sts-0_packet length-125

Mode 32: cidx-11_st

s-1_packet length-125

Date: 2022.06.15.

FoC_yW HAND|

000 6100, 6200,

Site
Condition

Project

s_m
packet_length
power_hex

P6 Delay

Freq Level

Wz dBuV/m

1 6436.00 51.57

0

G300, 6400 G500 6600 6700 6800 6900 7000
Frequency (MHz)

+03CH20-HY

+FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

121931-20

#14

iCHS

Bl

1125

OxTFTFOCTE

i34

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
6 dBuV/m dBuV dB/m  dB  dB  cm deg

-2.36 53.93 40.06 34.74 14.55 37.78 --- Average

Date: 20220528

92|
857)

785

74

643)

574 FCC_UWB_HAND
500 e =

L T

g I
357]

285

214

143)

74
000 6100 6200 6300 6400 600 G600, G700,  6800.  6900. 7000
Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Project +121931-20
EuT #14
Channel 1CH5
cidx Bl
sts_mode i1
packet_length 1125
power_hex :0xTF7f6cTE
PG Delay i34

Over Limit
Freq Level Limit Line L

Wz dBuV/m  dB dBuV/m

1 6437.00 53.09 -0.84 53.93 41.57 34.75 14.55 37.78

ReadAntenna Cable Preamp A/Pos T/Pos
evel Factor Loss Factor Remark

W dB/m 8 8 cm deg

--- Average

Mode 33: cidx-11_sts-3 packet length-0

Date: 2022.06.15.

929

FoC_yw HAND|

Site
Condition

Project

sts_mode
packet_length
power_hex
P6 Delay

Freq Level

Wiz dBuV/m

1 6435.00 49.47

000 6100, 6200,

300 6400, 00 6700 6800 6900, 7000

50066
Frequency (MHz)

:03CH20-HY
+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

121931-20

#14

iCHS

Bl

i3

20

OxTFTFOCTE

i34

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
8 dBuV/m dBuV dB/m  dB  dB  cm  deg

-4.06 53.93 37.96 30.74 14.55 37.78 - - Average
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 3_CHO5_Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

H

Test Distance

3m

Mode 34: cidx-12_sts-0_packet length-125

Mode 35: cidx-12_sts-1_packet length-125

Date: 2022.06.15.

a2
o517
7o
74

571 FoC_yW HAND|
500]
41.9/" = -

357] =
285

214
143

000 6100 6200, 6300 G400, 5700 6800, 6900 7000

5006600,
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel CH5
cidx 12
s_m 10
packet_length 1125
power_hex $Ox7FTF6CTE
P6 Delay 126
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg

1 6506.00 49.64 -4.29 53.93 37.68 35.14 14.58 37.76 --- Average

Date: 20220528

1 644800 53.03

92|
857)
785
74
643)
574 1 FCC_UWB_HAND
500] T T
2] i i —
357]
285
214
143)
74
000 6100, 6200 6300 6400 600 G600, G700,  6800.  6900. 7000
Frequency (Wiz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #14
Channel +CH5
cidx 12
sts_mode i1
packet_length 1125
power_hex :0xTF7f6cTE
PG Delay i34
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
WAz dBuV/m  dB dBuV/m BV dB/m  dB8 a8 cm  deg

0.9 53.93 41.48 34.78 14.55 37.78 --- Average

Mode 36: cidx-12_sts-3 packet length-0

Date: 2022.06.15.

a2
a5
7o
74
6
574 FCC_yWB_HAND)
7
504 -
| I
429 S I
i T S B—
20
214
13
74
000 6100 6200 6300, 6400 6500 6600. 6700 6800 6900. 7000
Frequency (Miz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel CH5
cidx 12
sts_mode i3
packet_length 20
power_hex $Ox7F7F6CTE
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg
1 6490.00 49.63 -4.30 53.93 37.77 35.04 14.57 37.75 .-  --- Average
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 3 CHO9 Radiated Emissions (Fundamental)

Operating Function Standalone Mode

Polarization

H

Test Distance

3m

Mode 37: cidx-9_sts-0_packet length-125

Mode 38: cidx

-9 sts-1 packet length-125

Date: 2022.06.15.

574 FOC_yWB HAND|
500) R I i e

387

500 7600 7700, 7800, 7900, 100, 8200 6300, 8400 8500

8000
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 112193120
EUT #14
Charinel cHo
cidx i9
sts_mode 0
packet_length 1125
power_hex +0xBeBeT4ge.
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  d8 B cm deg

1 8062.00 52.05 -1.88 53.93 38.07 37.10 16.11 39.23 --- Average

Date: 20220528

FCC_UWB_HAND,

500 7600 7700,

site
Condition

Project

packet_length
power_hex
PG Delay

Freq Level

Wz dBuV/m

1 8065.00 53.42

7800 7900, B100. 6200, 6300, 6400 8500

5000
Frequency (Miz)

+03CH20-HY.
+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
+121931-20

#14

:CHY

9

B

1125
+ Ox8e8e748e
134

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m dBW dB/m  dB  d8  cm  deg

-0.51 53.93 39.45 37.10 16.11 39.24 --- Average

Mode 39: cidx-9 sts-3 packet length-0

Date: 2022.06.15.

574 Fec_ywe-HAND|

T
s00) .
e T

29 / ~]
357
28
214
3

74

500 7600 7700 7000 7900, G000 ©100. 8200 8300  8400. 8500

Frequency (Miz)
site $03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:1000sec
Project +121931-20
EUT 1#14
Channel sCHY
cidx 9
sts_mode 3
packet_length 0
power_hex +0xBeBe748e
P6 Delay 134
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m B @B cm  deg

1 8063.00 50.16 -3.77 53.93 36.19 37.10 16.11 39.24 --- Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR121931-20

Ant. 3 CHO9 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 40: cidx-10_sts-0_packet length-125

Mode 41: cidx-10_sts-1 packet length-125

Date: 2022.06.15.

. FoC_yW HAND|

500 7600 7700, 7800, 7900,

8000 8100, 6200, 8300, 8400 8500
Frequency (MHz)

Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 121931-20
EUT #14
Channel $CHO.
cidx 110
s_m 10
packet_length 1125
power_hex +0xBeBeT4ge
P6 Delay i34
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg
1 8064.00 52.07 -1.86 53.93 38.10 37.10 16.11 39.24 -~ Average

Date: 20220528

FCC_UWB_HAND.

500 7600, 7700, 7600 7900, 6000 8100 8200, 8300,

Frequency (Miz)

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

Site +03CH20-HY
Condition

Project +121931-20
EuT #14
Channel < CH9

cidx 110
sts_mode i1
packet_length 1125
power_hex +0xBeBe748e.
PG Delay i34

Over Limit

Freq Level Limit Line Level Factor

Wz dBuV/m  dB dBuV/m

ReadAntenna Cable Preamp A/Pos
Loss Factor

dBW ~d8/m 8 dB  cm

1 8064.00 53.39 -0.54 53.93 39.42 37.10 16.11 39.24

B0, 8500

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL

T/Pos
Remark

--- Average

Mode 42:

cidx-10_sts-3 packet length-0

Date: 2022.06.15.

FoC_yw HAND|

~

Site
Condition

Project

sts_mode
packet_length
power_hex

P6 Delay

500 7600 7700, 7800, 7900,

8000 8100, 6200, 8300 8400 8500
Frequency (MHz)
:03CH20-HY
+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
121931-20
#14
1CHY
110
i3

20
+0xBeBeT48e.
i34

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg

1 8062.00 50.21 -3.72 53.93 36.23 37.10 16.11 39.23 -~ Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 43: cidx

-11 sts-0_packet length-125

Mode 44: cidx-11_sts-1 packet length-125

Date: 2022.06.15.

FoC_yW HAND|

Site
Condition

Project

s_m
packet_length
power_hex
P6 Delay

Freq Level

Wz dBuV/m

1 8065.00 52.00

500 7600 7700, 7800, 7900,

8000 8100, 6200, 8300, 8400 8500

Frequency (MHz)

:03CH20-HY

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

121931-20

#14

iCHY

Bl

10

1125

+0xBeBeT4ge

i34

Over Linit ReadAntenna Cable Preamp A/Pos T/Pos

Linit Line Level Factor Loss Factor Remark
6 dBuV/m dBuV dB/m  dB  dB  cm deg

4193 53.93 38.03 37.10 16.11 39.24 -~ Average

Date: 20220528

FCC_UWB_HAND.

500 7600, 7700, 7600 7900 6000 8100,

Site
Condition

Project

sts_mode
packet_length
power_hex

PG Delay

Freq Level

Wz dBuV/m

1 8065.00 53.48

Frequency (Miz)
+03CH20-HY.

8200, 8300, 6400 8500

+ FCC_UWB_HAND 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

+121931-20
#14
CHY

B

B

1125
: Ox8eBe748e
34
Over Limit
Limit Line Level Factor

8 dBuV/m dBWV  dB/m  dB

-0.45 53.93 39.51 37.10 16.11 39.24

ReadAntenna Cable Preamp A/Pos T/Pos
Loss Factor

Remark

--- Average

Mode 45: cid

x-11 sts-3 packet length-0

Date: 2022.06.15.

a2
a5
7o
74
6
574 FCC_yWB_HAND)
7
500 -
——— L.
429 e =
~ |
35—
20
214
13
74
500 7600 7700, 7800, 7900 8000 8100 6200 6300 8400, 8500
Frequency (MHz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120D_02294_1110622 HORTZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:1000sec
Project 12193120
EUT #14
Channel $CHO.
cidx B
sts_mode i3
packet_length 20
power_hex + OxBeBeT48e
P6 Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB B cm  deg
1 8066.00 50.03 -3.90 53.93 36.06 37.10 16.11 39.24 - Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO9 Radiated Emissions (Fundamental)

Operating Function

Standalone Mode

Polarization

H

Test Distance

3m

Mode 46: cidx-12_sts-0_packet length-125

Mode 47: cidx-12_sts-1_packet length-125

Date: 2022.06.15.

923
857
785
74
643
574 FCC_UWB_HAND)
509 =
P ————— et
- ——
429 —
ssaf—T B
205
214
143
74
500 7600 7700 7800 7900 G000 G100 8200 300  8400. 8500
Frequency (MHz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project 121931-20
EUT #14
Channel $CHO.
cidx 12
s_m 10
packet_length 1125
power_hex +0xBeBeT4ge
P6 Delay i26
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB B cm  deg
1 8064.00 49.23 -4.70 53.93 35.26 37.10 16.11 39.24 -~ Average

Date: 20220528

74
643)
574 1 FCC_UWB_HAND
500 BENDSSS
" QM// \\\
357} =1
285
214
143)
74
500 7600, 7700, 7800 7900 8000  §100. 8200, 300  8400. 8500
Frequency (Wz)
Site +03CH20-HY
Condition +FCC_UWB_HAND 3m 9120b_02294_1110622 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project +121931-20
EuT #14
Channel +CH9
cidx 12
sts_mode i1
packet_length 1125
power_hex +0xBeBe748e.
PG Delay i34

1

Freq Level

Wz dBuV/m

ReadAntenna Cable Preamp A/Pos T/Pos
Level Factor  Loss Factor Remark
W dB/m 8 8 cm deg
39.37 37.10 16.11 39.20 - Average

8064.00 53.34

Over Limit
Limit  Line

a8 dBuV/m

0.59 53.93

Mode 48: c

idx-12_sts-3 packet length-0

Level (dBuV/m}

Date: 2022-06-15

100,
029
857
78.5)
714
843
571 FCC_UWB_HAND
50.0 1
229
35.7|
285
214
143
71
Y7500 7600  7700.  7800. 7900.  B8000. 8100 B200. 8300 B400. 8500
Frequency (MHz)
Site : 03CH20-HY
Condition :FCC_UWB_HAND 3m $120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Project :121931-20
EUT < #14
Channel CHY
cidx 112
sts_mode 13
packet_length =0
power_hex : Ox8eBe748e
P& Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 8065.88 58.24 -3.69 53.93 36.27 37.10 16.11 39.24 --- --- Average
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

3.3.7 Radiated Emissions (30MHz — 1GHz)

Ant. 1 CHO5 Radiated Emissions (30MHz — 1GHz)
Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization H

Operating Function Standalone Mode Test Distance 3m

80 Level (dBuVim) Date: 2022-05-25

74.3
68.6
62.9
571 ap
51.4

45.7]
40.0

5 3]
343 WMW
286 4
229 3
2
171
11.4
5.7]
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606408_1101017 HORTZONTAL
Projaect 1 121931-20
EUT 2|
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex : Oxbfbfochbf
PS5 Delay 120
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 30.80 24.18 -15.82 40.00 34,29 24,37 1.17 35.66 ©0.81 ©0.00 --- --- Peak
2 139.61 18.73 -24.77 43.50 34.26 17.57 2.31 35.5@¢ ©.89 ©.00 --- --- Peak
3 259.89 21.31 -24.89 46.00 33.36 20.09 3.84 35.26 0.08 0.00 --- --- Peak
4 554.77 28.35 -17.65 46.00 32.77 25.55 4.35 34.45 @8.13 0.00 --- --- Peak
5 718.78 35.59 -10.41 46.80 37.72 26.71 4.88 33.87 8.15 0.08 --- --- Peak
6 953.44 35,57 -18.43 46.00 32.01 30.54 5.61 32.97 @.38 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 3m
80 Level {dBuVim) Date: 2022-05-25
743
68.6
62.9
571 aop

51.4]
45.7]
40.0

5 B
34.3
28.6 :
229 3
2
171
11.4]
5.7
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Freqguency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_556064&08 1101017 VERTICAL
Projaect :121931-20
EUT 2|
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex : Oxbfbf9cbf
P& Delay 120
Over Limit Readfntenna Cable Preamp Aux  Aux?2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuv dB/m dB dB dB dB om deg
1 39.00 23.19 -16.81 4e0.ee 33.30 24.37 1.17 35.66 ©.81 ©.00 --- --- Peak
2 113.42 18.18 -25.32 43.50 34.24 17.32 2.87 35.52 0.7 0.00 --- --- Peak
3 325.85 22.63 -23.37 46.080 34.58 19.68 3.37 35.68 ©.88 ©.00 --- --- Peak
4 557.68 28.64 -17.36 46.00 32.84 25.76 4.3 34.45 @.13 0.00 --- --- Peak
5 729.37 35.53 -10.47 46.00 37.00 27.26 4.93 33.82 @0.16 ©.00 --- --- Peak
6 957.32 34.98 -11.18 46.880 31.28 30.66 5.62 32.96 ©.38 ©.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 14: cidx-9_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 3m
20 Level (dBuVim) Date: 2022-06-21
74.3
68.6
62.9
571

QP
51.4

45.7]

40.0

iy MWWWW‘”WEA“
286 3
229 z
171
11.4]
5.7]
03{] 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Freguency (MHz)
Site : 03CH20-HY
Condition : QP 3m LF_556064&08 1101017 HORIZONTAL
Projaect 1 121931-20
EUT 1 #f14
Channel 1 CH9
cidx 19
sts_mode 01
packet_length 1125
power_hex : Oxceceadce
P& Delay 126
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 38.97 23.29 -16.71 4@.00 33.73 23,98 1.19 35.66 ©.13 ©0.00 --- --- Peak
2 334.58 22.48 -23.60 46.08 33.97 19.95 3.42 35.85 8.11 Q.00 --- --- Peak
3 558.65 28.16 -17.84 46.00 32.17 25.83 4.36 34.45 9.25 0.00 --- --- Peak
4 706.09 34.74 -11.26 46.88 37.31 26.35 4.83 33.92 8.17 B.060 --- --- Peak
5 746.83 36.34 -9.66 46.00 37.27 27.67 5.8 33.75 @.15 0.00 --- --- Peak
6 944.71 35.84 -10.96 46.88 31.99 30.22 5.68 32.99 .22 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 14: cidx-9_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 3m
80 Level (dBuVim) Date: 2022-06-21
743
68.6
62.9
571 aop

51.4
45.7]

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)

Site 1 03CH20-HY

Condition 1 QP 3m LF_55606408_1101017 VERTICAL

Projaect 1 121931-20

EUT 1 #f14

Channel 1 CH9

cidx 19

sts_mode 01

packet_length 1125

power_hex : Oxceceadce

P& Delay 126

Over Limit ReadfAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB om deg

1 30.80 23.86 -16.94 40.00 33.85 24,37 1.17 35.66 ©.13 0.0 --- --- Peak
2 129.91 17.9@ -25.68 43.50 33.65 17.43 2,22 35.51 @.11 ©.e0 --- --- Peak
3 348.40 23.85 -22.95 46.00 34.37 20.15 3.45 35.83 @.11 0.00 --- --- Peak
4 565.44 28.32 -17.68 46.00 32.22 25.91 4.39 34.44 9.24 0.00 --- --- Peak
5 759.44 31.98 -14.18 46.80 32.73 27.7@ 5.84 33.73 8.16 0.00 --- --- Peak
6 957.32 35.89 -18.91 46.00 31.54 30.66 5.62 32.96 @.23 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 3m
80 Level (dBuVim) Date: 2022-06-21
74.3
68.6
62.9
571

QP
51.4

45.7]

40.0

34.3 5

28.6 4

229 3

2

1741

11.4]
5.7
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000

Freguency (MHz)

Site : 03CH20-HY

Condition QP 3m LF_556064&08 1101017 HORIZONTAL

Projaect 1 121931-20

EUT :#14

Channel 1 CHB

cidx 111

sts_mode 01

packet_length 1125

power_hex :0x7f7f6cTf

P5 Delay 134

Over Limit ReadfAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg

1 38.97 23.16 -16.84 40.00 33.60 23.99 1.19 35.66 ©.13 ©.00 --- --- Peak
2 133.79 18.35 -25.15 43.5@ 34.84 17.45 2.25 35.51 .12 0.00 --- --- Peak
3 263.77 21.27 -24.73 46.00 33.18 20.16 3.86 35.25 .12 0.00 --- --- Peak
4 572.23 28.38 -17.76 46.00 32.36 25.70 4.42 34.42 @.24 0.00 --- --- Peak
5 738.18 31.98 -14.82 46.e@ 33.13 27.53 4.9 33.79 08.15 0.00 --- --- Peak
6 939.86 34.67 -11.33 46.00 32.00 29.88 5.59 33.81 .21 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 3m
80 Level (dBuVim) Date: 2022-06-21
743
68.6
62.9
571 op

51.4
45.7]
40.0

3
34.3 5
4
286
22.9 3
2
171
11.4]
5.7]
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz}
Site 1 03CH20-HY
Condition : QP 3m LF_55606408_1101017 VERTICAL
Projaect :121931-20
EUT 1 #14
Channel 1 CHS
cidx 11
sts_mode 01
packet_length 1125
power_hex 1 OxTf7f6c7f
PG Delay 134
Over Limit ReadfAntenna Cable Preamp Aux  Aux2 AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 31.94 22.55 -17.45 4@.e0 33.39 23,49 1.20 35.66 ©0.13 0.0 --- --- Peak
2 144.46 18.46 -25.84 43.58 34.81 17.46 2.34 35.48 8.13 0.00 --- --- Peak
3 262.80 21.47 -24.53 46.00 33.41 20.15 3.85 35.26 @.12 0.00 --- --- Peak
4 564.47 28.66 -17.34 46.e@ 32.54 25.92 4.35 34.44 0.25 0.00 --- --- Peak
5 729.37 34.36 -11.64 46.00 35.83 27.26 4.93 33.82 0.16 0.00 --- --- Peak
6 948.59 34.58 -11.42 46.e@ 31.34 30.38 5.61 32.98 08.23 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 3m

80 Level {dBuVim) Date: 2022-06-21
743
68.6
62.9
571 aop
51.4]
45.7
40.0 5 5
34.3

4
28.6 WW""J
229 3
2

171

11.4

5.7]

030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000

Frequency (MHz)
Site 1 03CH20-HY
Condition 1 QP 3m LF_55606408_1101017 HORTZONTAL
Projaect :121931-20
EUT 1 #f14
Channel 1 CH9
cidx 111
sts_mode 01
packet_length 1125
power_hex : 0x8eBe748e
PG Delay 134
Over Limit Readfntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg

1 31.94 23.19 -16.81 40.00 34.83 23,49 1.20 35.66 ©0.13 0.0 --- --- Peak

2 187.60 18.68 -24.82 43.50 35.29 16.80 2.82 35.52 ©.89 0©.00 --- --- Peak

3 260@.86 22.56 -23.44 46.88 34.55 20.12 3.84 35.26 8.11 Q.00 --- --- Peak

4 636.25 30.60 -15.48 46.00 33.85 26.15 4.64 34.21 @.17 ©.00 --- --- Peak

5 729.37 36.84 -9.96 46.88 37.51 27.26 4.93 33.82 8.16 0.00 --- --- Peak

6 949.56 35.32 -18.68 46.00 32.04 30.42 5.61 32.98 @.23 0.00 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 3m
80 Level (dBuVim) Date: 2022-06-21
74.3
68.6
62.9
571

QP
51.4

45.7]

40.0 5

G
34.3 4
3 \ \
28.6 WWW
229 2
171
1.4
5.7]
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Freguency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606408_1101017 VERTICAL
Projaect 1 121931-20
EUT :#14
Channel 1 CH9
cidx 11
sts_mode 01
packet_length 1125
power_hex : 0xBeBe748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuv dB/m dB dB dB dB om deg
1 31.94 23.62 -16.38 40.00 34.46 23.49 1.28 35.66 8.13 0.00 --- --- Peak
2 122,15 19.14 -24.36 43.50 34.99 17.43 2.15 35.52 @.89 ©.00 --- --- Peak
3 564.47 29.43 -16.57 46.80 33.31 25.92 4,39 34.44 0.25 0.00 --- --- Peak
4 729.37 33.16 -12.84 46.00 34.63 27.26 4.93 33.82 0.16 0.00 --- --- Peak
5 746.83 38.11 -7.89 46.00 39.e4 27.67 5.00 33.75 @.15 0.00 --- --- Peak
6 942.77 35.37 -10.63 46.80 32.47 36.08 5.68 33.80 08.22 0.08 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

3.3.8 Radiated Emissions (960MHz — 18GHz)

Ant. 1 CHO5 Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 5: cidx-10_sts-1_packet length-125

Polarization H

Operating Function

Standalone Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Date: 2022-05-25

60 Level {dBuVim}

55.7|

51.4)
471

42.9

386 W

343 FCC_UWB_HAND

4
30.0
3
25.7| et W
21.4)
_—

1741

119r

8.6

43

960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)

Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02294 1110622 HORIZONTAL
Projaect 1121931-20
EUT L4
Channel 1 CH5
cidx 110
sts_mode i1
packet_length 1125
power_hex : Oxbfbf9cbf
P& Delay 120

Over
Freq Level Limit

Limit
Line

ReadAntenna
Level Factor

Cable Preamp
Loss Factor Factor Factor

Aux

Aux2

A/Pos T/Pos
Remark

MHz dBuV/m dB

1 979.24 16.21 -3.72
2 1159.82 17.77 -2.16
3 1953.52 27.89 -4.84
4 3042.28 29.58 -4.35
5 6497.58 43.87 -18.86
6 17970.48 28.91 -5.02

dBuV/m

dBuV  dB/m

dB

dB

32.89

35.68 -9.

36.07
36.14
37.75
45,45

dB

cm deg

-- Average
-- Average
-- Average
-- Average
-- Average
-- Average

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:
Note 6:

Note 7:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

#5 is fundamental signal.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)

(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
Example: Corrected Reading: 30.42 (dB/m) + 5.63 (dB) + 28.21 (dBuV) — 32.89 (dB) +
(-15.16) (dB) = 16.21 (dBuV/m)
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 5: cidx-10_sts-1_packet length-125

Polarization \Y

Operating Function

Standalone Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

Level (dBuV/m)

Date: 2022-05-25

60
55.7}

51.4 5
471
429
38.6
343 FCC_UWB HAND
1 4
30.0 3 o
257 W
214
]
174
12.9
8.6
4.3
0960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : FCC_UWB_HAND 3m 91200_02294 1110622 VERTICAL
Projaect :121931-20
EUT 2]
Channel 1 CH5
cidx 110
st5_mode 01
packet_length 1125
power_hex : Oxbfbf9chf
P& Delay 120
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 977.48 16.15 -3.78 19.93 28.1@ 30.48 5.63 32.98 0.40 -15.56 - --- hverage
2 1164.89 17.91 -2.82 19.93 31.19 25.86 6.88 35.68 -9.54 0.00 - --- Average
3 1953.52 27.14 -4.79 31.93 29.14 26.23 7.84 36.07 0.00 0.00 - --- Mhverage
4 2661.55 38.36 -3.57 33.93 29.32 28.12 9.16 36.24 ©.00 .80 - --- Average
5 6512.58 49.82 -4.91 53.93 37.82 35.17 14.59 37.76 ©0.00 0.00 - --- hverage
6 17992.60 28.97 -4.96 33.93 24.83 41.75 24.21 45.46 -15.56 0.80 - --- Average

Note 7:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 14: cidx-9_sts-1_packet length-125

Polarization H

Operating Function

Standalone Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60 Level {dBuVim)

Date: 2022-06-21

55.7|

51.4
471
42.9
38.6)
343 FCC_UWB_HAND
I —
300 i
3
25.7] W
21.4)
171
12.9
8.6
4.3
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200_02294_1110622 HORIZONTAL
Projaect :121931-20
EUT - #14
Channel 1 CH9
cidx 19
sts_mode 01
packet_length 1125
power_hex : Oxceceadce
PG Delay 126
Over Limit ReadAntenna Cable Preamp Aux Aux2 AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 977.88 15.97 -3.96 19.93 28.10 30.47 5.63 32.98 ©.23 -15.56 --- Average
2 1159.21 17.71 -2.22 19.93 31.82 25.84 6.87 35.68 -9.54 ©.0@ --- Average
3 1957.32 26.87 -5.86 31.93 28.83 26.26 7.85 36.87 0.00 0.00 --- Average
4 3@42.28 29.54 -4.39 33,93 26.24 29.57 9.87 36.14 0@.ee 0.00 --- Average
5 7877.58 53.76 -@.17 53.93 39.79 36.96 16.85 39.94 ©.00 0.00 --- Average
6 17977.80 28.64 -5.29 33.93 23.81 41.64 24.20 45.45 -15.56 0.00 --- Average

Note 7:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 14: cidx-9_sts-1_packet length-125

Polarization \Y

Operating Function

Standalone Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60 Level (dBuV/m)

Date: 2022-06-21

55.7|

51.4
471 5
42.9
386
343 FCC_UWB_HAND
1 4
30.0
3
25| W
2145 |
171
12.9
8.6
4.3
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site : 03CH20-HY
Cendition : FCC_UWEB_HAND 3m 91200_02294_1110622 VERTICAL
Projaect 1 121931-20
EUT tH#H14
Channel 1 CH9
cidx :9
st5_mode 01
packet_length 1125
power_hex : Oxceceadce
P& Delay 126
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 975.68 15.99 -4.@3 19.93 27.95 30.55 5.83 32.90 .23 -15.56 --- --- Average
2 1165.92 19.02 -0.91 19.93 32.29 25.86 6.09 35.68 -9.54 0.00 --- --- Average
3 1958.88 27.82 -4.91 31.93 28.98 26.26 7.85 36.87 0.8a ©.08 --- --- Average
4 2654.89 3@.37 -3.56 33.93 29.36 28.11 9.15 36.25 ©0.80 ©.00 --- --- lverage
5 8065.00 44,52 -9.41 53.93 30.55 37.1@ 16.11 39.24 9.0 ©.00 --- --- Average
6 17977.890 28.93 -5.88 33.93 24.18 41.64 24.20 45.45 -15.56 @.60 --- --- Average

Note 7:

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 32: cidx-11_sts-1_packet length-125| Polarization H

Operating Function Standalone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60, Level {dBuVim) Date: 2022-06-21

55.7|

514

42.9

38.6
343 FCC_UWB HAND

30,0 4
3
25.7| W
214
174
12,9
86
43

960 3000. 5000. T7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)

Site 1 03CH20-HY

Condition : FCC_UWB_HAND 3m 91200_02294_1110622 HORIZONTAL

Prajaect :121931-20

EUT - #14

Channel 1 CH5

cidx 11

sts_mode 01

packet_length 1125

power_hex 1 OxTf7f6c7f

P& Delay 134

Over Limit ReadAntenna Cable Preamp Aux Aux2 AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg

1 979.32 15.94 -3.99 19.93 28.12 38.41 5.63 32.89 0.23 -15.56 --- --- Average
2 1162.26 17.77 -2.16 19.93 31.86 25.85 6.88 35.68 -9.54 0.0 --- --- Average
3 1956.18 26.93 -5.8@ 31.93 28.91 26.25 7.84 36.97 ©.00 9.0 --- --- Average
4 3944.50 29.48 -4.45 33.93 26.17 29.58 9.88 36.15 0.00 0.00 --- Average
5 6415.00 53.12 -8.81 53.93 41.71 34.66 14.54 37.79 0.00 ©.0@ --- --- Average
6 17977.80 28.82 -5.11 33.93 23.99 41.64 24.20 45.45 -15.56 0.0 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (960MHz — 18GHz)
Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Standalone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

soLevel (dBuvim) Date: 2022-06-21
55.7|
51.4 5
471
42.9
38.6)
34.3 FCC_UWB HAND
X N
30.0 ES =
251 W
14—
171
12.9
8.6
4.3
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condition :FCC_UWEB_HAND 3m 91200_02294 1110622 VERTICAL
Projaect 1 121931-20
EUT < #H14
Channel 1 CH5
cidx 11
st5_mode 01
packet_length 1125
power_hex : Ox7f7focTf
P& Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 985.84 15.92 -4.01 19.93 28.27 38.21 5.64 32.87 0.23 -15.56 --- --- Average
2 1330.62 18.49 -1.44 19.93 31.57 25.72 6.47 35.73 -9.54 0.00 --- --- Average
3 1963.82 27.780 -4.23 31.93 29.62 26.38 7.86 36.88 0.0 0.00 -- --- Average
4 2659.33 31.59 -2.34 33.93 38.56 28.12 9.15 36.24 0.0 .00 --- --- Average
5 6415.80 48.73 -5.20 53.93 37.32 34.66 14.54 37.79 .00 0.00 --- --- Average
6 17978.40 28.65 -5.28 33.93 23.88 41.59 24.19 45.45 -15.56 @.60 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization H

Operating Function Standalone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

50 Level {dBuV/m) Date: 2022-06-21

55.7}

514
4741
429 I
38.6

FCC_UWB_|NDOOR

343
300 e
3
257 W
21.4—
174
129
86
43

960 3000. 5000. 7000, 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)

Site 1 03CH20-HY

Condition : FCC_UWB_INDOOR 3m 9120Db_02294_1110622 HORIZONTAL

Projaect :121931-20

EUT 1 H#14

Channel 1 CHY

cidx +11

sts5_mode 01

packet_length 1125

power_hex : OxBeBe748e

P& Delay 134

Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg

1 978.72 15.92 -4.01 19.93 28.87 30.44 5.63 32.89 0.23 -15.56 - --- Average
2 1164.76 17.61 -2.32 19.93 31.14 25.86 5.83 35.68 -9.54 0.00 - --- Average
3 1953.52 26.63 -15.30 41.93 28.91 26.23 7.56 36.07 ©.00 ©.00 - --- Average
4 3048.94 29.18 -14.75 43.93 26.19 29.60 9.54 36.15 0.088 0.80 - --- Average
5 8857.5@ 52.15 -1.78 53.93 38.85 37.1@ 15.43 39.23 e.ae B.ea - --- Average
6 17977.890 28.66 -15.27 43.93 24.15 41.64 23.88 45.45 -15.56 B.ea - --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuVv/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Standalone Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

0 Level {dBuVim) Date: 2022-06-21
55.7]
51.4] 5
471
FCC_UWB_INDOOR
42.9
38.6
343
4
30.0 3
25.7| MJ
21.4) 5
171
12.9
8.6
4.3
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_INDOOR 3m 91200_02294 1110622 VERTICAL
Projaect 1121931-20
EUT (14
Channel 1 CHY
cidx 11
sts_mode 01
packet_length 1125
power_hex 1 OxB8eBe748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 976.72 15.89 -4.84 19.93 27.98 38.51 5.63 32.99 @.23 -15.56 --- --- Average
2 1331.84 18.49 -1.44 19.93 31.88 25.73 6.23 35.73 -9.54 0.00 --- --- Average
3 1947.82 27.62 -14.31 41.93 29.97 26.17 7.55 36.97 a.ee 0.09 --- --- Average
4 2658.22 29.89 -14.84 43.93 29.15 28.12 8.86 36.24 0.8 0.08 --- --- Average
5 8057.50 48.79 -5.14 53,93 35.49 37.10 15.43 39.23 0.00 0.00 --- --- Average
6 17970.48 28.59 -15.34 43.93 24.13 41.59 23.88 45.45 -15.56 0.08 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Level (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)

TEL : 886-3-327-0868 Page Number 1 91 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

3.3.9 Radiated Emissions (1164MHz — 1240MHz)

Ant. 1 CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 3m
60 Level (dBuVim) Date: 2022-05-25
52.9
457
386
31.4
243
1741
10.0 UWB_GPS
2.9
g g et A o A g et bt et bt
1.4
-18.6
257
2329
4Q1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Freguency (MHz)
Site 1 03CH20-HY
Condition : UWB_GPS 3m 9120D0_02294_1110622 HORTIZONTAL
: REW:1.000KHz VEW:3.000KHz SWT:40.000sec
Projaect 1 121931-20
EUT (H4
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex : Oxbfbf9cbf
P& Delay : 20
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg
1 1164.68 -8.89 -18.82 9.93 2.84 25.86 6.89 35.68 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization \%
Operating Function Standalone Mode Test Distance 3m
60 Level (dBuVim) Date: 2022-05-25
52.9
45.7
38.6
31.4
243
171
10.0 UWB_GPS
29 1
WWMW&MWWWWWWWW
4.3
-11.4
-18.6
-25.7|
-329
4Q1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Freguency (MHz)
Site 1 03CH20-HY
Condition  UWB_GPS 3m 9120D0_02294 1110622 VERTICAL
: RBW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Projaect 1 121931-20
EUT 1 H#4
Channel 1 CHB
cidx 110
sts_mode 1
packet_length 1125
power_hex : Oxbfbf9cbf
PG Delay 120
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1171.22 -©.84 -18.77 9.93 2.86 25.88 6.10 35.68 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR121931-20

Ant. 2 CHO09_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 14: cidx-9_sts-1_packet length-125

Polarization

Operating Function

Standalone Mode

Test Distance

3m

6 Level (dBuVim)

Date: 2022-06-24

52.9
45.7]
386
4
243
171
10.0 UWB_GPS
29 q
ey o " iy - o TR E R
4.3 —
-11.4
-18.6
-25.7
-32.9
401164 170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_211102 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project :121931-20
EUT 1 #i14
Channel : CH9
cidx 19
st5_mode 01
packet_length 1125
power_hex : Oxceceadce
PG Dealy 126
AVEG Type :RMS
Trace : Max Hold
Over Limit ReadfAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1168.26 -0.84 -10.77 9.93 2.91 25.83 6.18 35.68 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR121931-20

Ant. 2 CH09 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 14: cidx-9_sts-1_packet length-125

Polarization \/

Operating Function

Standalone Mode

Test Distance 3m

Date: 2022-06-24

60 Level (dBuVim)

52.9

45.7]

386

4

243

171

100 UWB_GPS

2.9

it ety ; g b A P

4.3

-11.4

-18.6

-25.7

-32.9

401164 170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_211102 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project :121931-20
EUT 1 #i14
Channel 1 CH9
cidx 19
sts_mode 1
packet_length 1125
power_hex : Oxceceadce
PG Dealy 126
AVEG Type :RMS
Trace : Max Hold
Over Limit ReadfAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1237.42 -8.77 -10.70 9.93 3.e4 25.63 6.26 35.7@ --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 32: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Standalone Mode

Test Distance

3m

Date: 2022-06-21

60 Level (dBuVim)

52.9

45,7

38.6

31.4]

243

1741

100 UWB_GPS

29 T

g o ko, it g o " ,WWMWW%WWM

43 et

-11.4]

-18.6

-25.7

-329

4‘31164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)
Site 1 03CH20-HY
Condition tUWB_GPS 3m 9120D0_02294_1110622 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect :121931-20
EUT 1 #14
Channel 1 CH5
cidx :11
sts_mode 01
packet_length 1125
power_hex Ox7f7fecTf
PG Delay 134
Over Limit ReadfAntenna Cable Preamp A/fPos T/FPos
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1234.45 -08.56 -10.49 9.93 2.95 25.93 6.26 35.780 --- --- Average

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 32: cidx-11_sts-1_packet length-125

Polarization \/

Operating Function

Standalone Mode

Test Distance 3m

60 Level (dBuVim)

Date: 2022-06-21

52.9

45,71

38.6

3.4

243

171

100 UWE_GPS
2.9

g b e Aol M A Pt S s ot A a0
-11.4

-18.6

-25.T|

-32.9

4ﬁ1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)
Site : 03CH20-HY
Condition :UWB_6PS 3m 9120D_02294_1110622 VERTICAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Projaect 1 121931-20
EUT 1 #14
Channel 1 CH5
cidx 111
sts_mode 01
packet_length 1125
power_hex OxTf7fecTf
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB cm deg
1 1239.92 -8.79 -18.72 9.93 2.72 25.92 6.27 35.78 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization H

Operating Function Standalone Mode Test Distance 3m

60 Level (dBuV/m) Date: 2022-06-21

52.9
45.7]
38.6
M4
243
1741

100 UWB_GPS

29 1

4I3WMWWWWWMWWM iinrpestecha Mot At

-11.4

-18.6
-25.7]

-32.9

4ﬁ1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)

Site 1 03CH20-HY
Condition tUWB_GPS 3m 9120D0_02294_1110622 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect :121931-20
EUT 1 #14
Channel 1 CH9
cidx :11
sts_mode 01
packet_length 1125
power_hex : Ox8eBe748e
PG Delay 134
Over Limit ReadfAntenna Cable Preamp A/fPos T/FPos
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1239.81 -0.65 -10.58 9.93 2.86 25.92 6.27 35.780 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.2 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CH09 Radiated Emissions (1164MHz — 1240MHz)

Test Mode

Mode 44: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Standalone Mode

Test Distance

3m

60

Level {dBuVim)

Date: 2022-06-21

52.9

45.7

386

3.4

243

1741

100 UWB_GPS

29 q

Aol g, ol el el A b L

43 { Ay it eyt ot o e e Ll
-11.4

-18.6

-25.7]

-329

4ﬁ1164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240

Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6GPS 3m 91200_02294_1110622 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect :121931-20
EUT 1 H#14
Channel 1 CH9
cidx 111
st5_mode 01
packet_length 1125
power_hex : O0xBeBe748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1167.19 -9.81 -18.74 9.93 2.91 25.87 ©6.89 35.68 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

3.3.10 Radiated Emissions (1559MHz — 1610MHz)

Ant. 1 CHO5 Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 5: cidx-10_sts-1_packet length-125

Polarization H

Operating Function

Standalone Mode

Test Distance 3m

60 Level (dBuV/im}

Date: 2022-05-25

52.9
45.7
386
.4
24.3
171
10.0 UWB_GPS
29 1
_4 3ottt bl i o P T et Tl i e e e A e L2 LT,
-11.4]
-18.6
-25.7]
-32.9
401550 1570, 1580. 1590, 1600. 1610
Freguency (MHz)
Site 1 03CH20-HY
Condition UWB_GPS 3m 9120D_02294 1110622 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect 1 121931-20
EUT ({4
Channel 1 CH5
cidx 110
sts_mode 11
packet_length 1125
power_hex : Oxbfbf9cbf
P& Delay 120
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 16085.72 -1.24 -11.17 9.93 2.11 25.38 7.12 35.85 -——- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 1 CHO5_Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125

Polarization \Y

Operating Function Standalone Mode

Test Distance 3m

60 Level (dBuV/im}

Date: 2022-05-25

529
45.7
386
31.4
24.3
171
10.0 UWB_GPS
29 E
4, 3o aracobicien sl o it A et b it et S b ot
-11.4]
-18.6
-25.7)
-329
404559 1570, 1580. 1590. 1600. 1610
Freguency (MHz)
Site 1 03CH20-HY
Condition :UWB_GPS 3m 9120D0_02294 1110622 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect 1 121931-20
EUT =2
Channel 1 CHB
cidx 110
sts_mode 11
packet_length 1125
power_hex : Oxbfbf9cbf
P& Delay 120
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg
1 1587.61 -1.21 -11.14 9.93 2.13 25.42 7.88 35.84 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 14: cidx-9_sts-1_packet length-125

Polarization

Operating Function

Standalone Mode

Test Distance 3m

60 Level {dBuVim)

Date: 2022-06-24

52.9
45,71
386
4
243
171
100 UWB_GPS
2Ig P} Y 1 i o]y b
43 ;e n ki naa
-11.4]
-18.6
-25.7
-32.9
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition :UWB_6PS 3m 9120D_02360_211102 HORTIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Project :121931-20
EUT 1 #14
Channel 1 CH9
cidx 19
sts_mode 11
packet_length 1125
power_hex : Oxceceadce
PG Dealy 126
AVG Type :RMS
Trace : Max Hold
Over Limit ReadAntenna Cable Preamp A/fPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1574.18 -2.85 -11.98 9.93 1.28 25.45 7.85 35.83 --- --- Average

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Average emission setting: RBW=1kHz; VBW=3kHz.
E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 14: cidx-9_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 3m
60 Level (dBuVim) Date: 2022-06-24
52.9
45.7]
386
.4
24.3
171
10.0 UWB_GPS
29 1
el . A o e B T |
4.3
-11.4]
-18.6
-25.7]
-32.9
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition :UWB_6PS5 3m 91200 02360 211102 VERTICAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Project :121931-20
EUT 1 #14
Channel 1 CH9
cidx 19
sts_mode 01
packet_length 1125
power_hex : Oxceceadce
PG Dealy 126
AVG Type :RMS
Trace : Max Hold
Over Limit ReadfAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1586.49 -1.49 -11.42 9.93 1.84 25.43 7.8 35.84 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization H

Operating Function Standalone Mode Test Distance 3m

6 Level (dBuVim) Date: 2022-06-21

52.9
45.7]
38.6
3.4
243
171

10.0 UWB_GPS

2.9
e LT T e p——
43W&mewwmwmmvmwmwww

-11.4

-18.6
-25.7
-32.9
401559 1570. 1580, 1590, 1600. 1610
Frequency (MHz)
Site 1 03CH20-HY
Condition :UWB_6GPS 3m 91200_02294 1110622 HORIZONTAL
: REW:1.000KHz VBW:3.000kHz SWT:40.000sec
Projaect 1121931-20
EUT 1 H#14
Channel 1 CH5
cidx 111
sts_mode 11
packet_length 1125
power_hex OxTFrfoecTf
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1592.35 -1.15 -11.88 9.93 2.18 25.42 7.89 35.84 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Standalone Mode Test Distance 3m

60 Level (dBuV/m) Date: 2022-06-21

52.9
45.7]
38.6
M4
243
1741

100 UWB_GPS

29

-11.4
-18.6
-25.7]

-32.9

404559 1570. 1580 1590. 1600. 1610

Frequency (MHz)

Site 1 03CH20-HY
Condition UWB_GPS 3m 9120D0_02294_1110622 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect :121931-20
EUT 1 #14
Channel 1 CH5
cidx :11
sts_mode 01
packet_length 1125
power_hex Ox7f7fecTf
PG Delay 134
Over Limit ReadfAntenna Cable Preamp A/fPos T/FPos
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1599.75 -1.17 -11.18 9.93 2.16 25.48 7.11 35.84 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (1559MHz — 1610MHz)

Test Mode

Mode 44: cidx-11_sts-1_packet length-125

Polarization

Operating Function

Standalone Mode

Test Distance

3m

60 Level {dBuVim} Date: 2022-06-21
52.9
45.7
38.6
3.4
243
171
10.0 UWB_GPS
29 1
4, Jpratenmbietonntiun sy ot ity L A s AT e o oA, o M O e e
-11.4]
-18.6
-25.7
-32.9
4‘31559 1570. 1580. 1590, 1600. 1610
Frequency {(MHz)
Site 1 03CH20-HY
Condition :UWB_GPS 3m 9120D_02294_1110622 HORTZONTAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Projaect :121931-20
EUT 1 #14
Channel : CHY9
cidx 111
sts_mode 01
packet_length 1125
power_hex :OxBeBel48e
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 le@d4.83 -1.30@ -11.23 9.93 2.85 25.38 7.12 35.85 --- --- fverage

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO09_Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function Standalone Mode Test Distance 3m

60 Level (dBuVim) Date: 2022-06-21

52.9
45.7|
38.6
34
243

1741
10.0 UWB_GPS

29
Ittt s et A b et ATTY
3 st o A Yo e b

-11.4

-18.6
-25.7
-32.9
401559 1570. 1580. 1590, 1600. 1610
Frequency (MHz)
Site 1 03CH20-HY
Condition  UWB_6PS 3m 9120D_02294_1110622 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Projaect 1 121931-20
EUT 114
Channel : CH9
cidx 111
sts_mode 11
packet_length 1125
power_hex : OxB8e8er748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1591.83 -1.24 -11.17 9.93 2.9 25.42 7.89 35.84 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

3.3.11 Radiated Emissions (18GHz — 40GHz)

Ant. 1 CHO5_ Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 0.5m
86.90 Level {(dBuVim) Date: 2022 05-25
80.8
T4.6
68.3
621
55.9
49,7

43.5

31.3 FCC_UWB [HAND

311 4

249

18.6

12.4

6.2

018{]{]0 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND Im SHF HORNO0S94_211104 HORIZONTAL
Projaect 1121931-20
EUT T4
Channel 1 CH5
cidx 110
sts_mode 01
packet_length 1125
power_hex : Oxbfbf9cbf
PG Delay 120
Over Limit ReadAntenna Cable Preamp Aux  Aux?2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 37624.88 29.64 -4.29 33.93 50.24 43.50 9.84 57.58 -15.56 0.8 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)

(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 1 CHO5 Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 5: cidx-10_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 0.5m
Level {dBuVim) Date: 2022-05-25

86.99

80.8
T4.6
68.3
621
55.9
49.7|
43.5]

313 FCC_UWB_[HAND

311 1

249

18.6

12.4)

6.2
018000 21000, 23000, 25000, 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF HORN0O0994_211104 VERTICAL
Projaect 1121931-20
EUT (H#4
Channel 1 CHB
cidx 110
sts_mode :1
packet_length 1125
power_hex : Oxbfbfochf
PG Delay 120
Over Limit ReadAntenna Cable Preamp Aux  Aux?2 A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 37624.88 29.79 -4.14 33.93 50.39 43.590 9.e4 57.58 -15.56 ©.00 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)

TEL : 886-3-327-0868 Page Number : 109 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 14: cidx-9_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 0.5m
86.99 Level (dBuVim) Date: 2022-06-21
80.8
T4.6
68.3
621
55.9
49,7
43.5)

373 FCC_UWB_HAND

31.1 X
24.9M
18.6
12.4
6.2

018000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)

Site 1 03CH20-HY

Condition : FCC_UWB_HAND 1Im SHF_00994_211104 HORIZONTAL

Projaect 1 121931-20

EUT 1 #14

Channel 1 CHY9

cidx 19

sts_mode 01

packet_length 1125

power_hex : Oxceceadce

PG Delay 126

Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 39868.8@ 29.65 -4.28 33.93 48.49 43.94 B8.71 55.93 -15.56 9.0 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 2 CHO09_Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 14: cidx-9_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 0.5m
26.99 Level {dBuVim) Date: 2022-06-21
80.8
T4.6
68.3
621
55.9
49,7

43.5

373 FCC_UWB_HAND

31.1 1
24,9M
18.6
12.4
6.2

0

18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1Im SHF_00994_211104 VERTICAL
Projaect 1 121931-20
EUT 1 #14
Channel 1 CH9
cidx 19
sts_mode :1
packet_length 1125
power_hex : Oxceceadce
PG Delay 126
Over Limit ReadAntenna Cable Preamp Aux  Aux?2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB dB dB cm deg
1 39868.0@ 29.74 -4.19 33.93 48.58 43.94 B.71 55.93 -15.56 ©.@80 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR121931-20

Ant. 3 CHO5_ Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 32: cidx-11_sts-1_packet length-125

Polarization

H

Operating Function

Standalone Mode

Test Distance

0.5m

g6.991eVel (4BuVim)

Date: 2022-06-21

80.8
T4.6
68.3
62.1
55.9
49.7)
43.5]
373

FCC_UWB_HAND

A

18.6

249 M

4

124
6.2
018000 21000. 23000, 25000. 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF_00994_211104 HORIZONTAL
Projaect 1 121931-20
EUT 114
Channel 1 CH5
cidx 111
sts_mode 01
packet_length 1125
power_hex L OxTE7T6CTT
P& Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 39868.8@ 29.43 -4.58@ 33.93 48.27 43.94 8.71 55.93 -15.56 ©.00 - --- Average

Note 1:
Note 2:
Note 3:
Note 4.

Note 5:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1MHz; VBW=3MHz.

- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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samonias. FCC RADIO TEST REPORT Report No. : FR121931-20

Ant. 3 CHO5_ Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 32: cidx-11_sts-1_packet length-125 | Polarization Y
Operating Function Standalone Mode Test Distance 0.5m
86.99 Level (dBuVim) Date: 2022-06-21
80.8
T4.6
68.3
621
55.9
49,7

43.5

373 FCC_UWB_HAND

31.1 "

249

18.6

12.4

6.2

018000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND Im SHF_00994_211104 VERTICAL
Projaect 1 121931-20
EUT 1 #14
Channel 1 CH5
cidx 111
sts_mode 01
packet_length 1125
power_hex COxTITT6cTf
PG Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 38516.8@ 29.59 -4.34 33.93 49.87 43.98 8.38 56.28 -15.56 ©.00@ --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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Ant. 3 CHO9_Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 44: cidx-11_sts-1_packet length-125 | Polarization H
Operating Function Standalone Mode Test Distance 0.5m
86 agLevel (dBuVim) Date: 2022-06-21
80.8
T4.6
68.3
621
55.9
49,7
43.5|

373 FCC_UWB_HAND

311 1

24.9M

18.6

12.4
6.2

0

18000 21000, 23000, 25000, 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition :FCC_UWB_HAND Im SHF_00993_211130 HORIZONTAL
Projaect :121931-20
EUT 114
Channel 1 CHY
cidx 111
sts_mode 01
packet_length 1125
power_hex :OxBeBeT48e
P& Delay 134
Over Limit ReadAntenna Cable Preamp Aux Aux2 A/Pos T/Pos
Freg Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 39802.0@ 29.56 -4.37 33.93 47.97 44.50 8.65 56.80 -15.56 0.00 --- --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

- Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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SPORTON LAB.

FCC RADIO TEST REPORT

Ant. 3 CHO9_Radiated Emissions (18GHz — 40GHz)

Test Mode

Mode 44: cidx-11_sts-1_packet length-125 | Polarization Y

Operating Function

Standalone Mode Test Distance 0.5m

86.99 Level {(dBuVim)

Date: 2022-06-21

80.8
746
68.3
62.1
55.9
49.7)
43.5]
373

FCC_UWB_[HAND

314

18.6
12.4

249 M

9

Report No. : FR121931-20

6.2
018{1{]0 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CH20-HY
Condition : FCC_UWB_HAND 1Im SHF_00993_211130 VERTICAL
Projaect 1121931-20
EUT 1 #14
Channel 1 CHY
cidx 111
sts_mode 01
packet_length 1125
power_hex : OxB8eBe748e
PG Delay 134
Over Limit ReadAntenna Cable Preamp Aux  Aux2 A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Factor Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB dB dB cm deg
1 39868.88 29.57 -4.36 33.93 47.85 44.58 8.71 55.93 -15.56 0.8 --- Average

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
- Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

«  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Level (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 = 0, which means the measuring units are not
connecting to the Filter)
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4 Test Equipment and Calibration Data

. L Calibration
Instrument [ Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
EMI Test . May 23, 2022~ Radiation
. Keysight N9010B MY60241055 | 10Hz~44GHz | Jul. 12, 2021 Jul. 11, 2022
Receicver Jun. 24, 2022 (03CH20-HY)
. May 23, 2022~ Radiation
Preamplifier | COM-POWER PAM-103 18020201 |1MHz-1000MHz| Jan. 03, 2022 Jan. 02, 2023
Jun. 24, 2022 (03CH20-HY)
. EMC118A45S May 23, 2022~ Radiation
Amplifier EMCI 980792 N/A Nov. 15, 2021 Nov. 14, 2022
E Jun. 24, 2022 (03CH20-HY)
. May 23, 2022~ Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz | Jun. 22, 2021 Jun. 21, 2022
Jun. 20, 2022 (03CH20-HY)
. Jun. 21, 2022~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 24, 2021 Dec. 23, 2022
Jun. 24, 2022 (03CH20-HY)
SCHWARZBE May 23, 2022~ Radiation
Horn Antenna BBHA 9120 D (9120D-02294 | 1GHz~18GHz | Jun. 23, 2021 Jun. 22, 2022
CK Jun. 21, 2022 (03CH20-HY)
SCHWARZBE Jun. 22, 2022~ Radiation
Horn Antenna BBHA 9120 D |9120D-02360| 1GHz~18GHz | Nowv. 02, 2021 Nov. 01, 2022
CK Jun. 24, 2022 (03CH20-HY)
SHF-EHF Horn| SCHWARZBE May 23, 2022~ Radiation
BBHA9170 00994 18GHz-40GHz | Nov. 04, 2021 Nov. 03, 2022
Antenna CK Jun. 24, 2022 (03CH20-HY)
May 23, 2022~ Radiation
Hygrometer TECPEL DTM-303B TP200728 N/A Mar. 22, 2022 Mar. 21, 2023
Jun. 24, 2022 (03CH20-HY)
519229/2,804 .
HUBER + SUCOFLEX May 23, 2022~ Radiation
RF Cable 015/2,804027 N/A Jan. 19, 2022 Jan. 18, 2023
SUHNER 102 2 Jun. 24, 2022 (03CH20-HY)
. E3 May 23, 2022~ Radiation
Software Audix RK-002156 N/A N/A N/A
6.2009-8-24 Jun. 24, 2022 (03CH20-HY)
May 23, 2022~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Jun. 24, 2022 (03CH20-HY)
May 23, 2022~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Jun. 24, 2022 (03CH20-HY)
Control Turn May 23, 2022~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Jun. 24, 2022 (03CH20-HY)
TEL : 886-3-327-0868 Page Number : 116 of 116
FAX : 886-3-327-0855 Issued Date 1 Jun. 29, 2022
Report Template No.: BU5-FR15F Version 1.0 Report Version 101






